KIP 8000
Parts Manual

Version 2.9






Item # Part Number Description Type Qty | SC
1 7704490020 Fuser Unit 1 D
2 7704460040 Cover 2 Assy 1 D
3 7704470022 Fuser Door Assy 1 D
4 7705190012 Charging Unit 1 1 C
5 7705190021 Pre Tr Lamp 1 C
6 7705190032 Charging Unit 3/4 1 C
7 7704690070 Developer Unit 1 D
9 7701790010 Process Unit 1 D
10 7704890010 Inner Transport Unit 1 D
11 7704090011 Cutter Unit 1 D
12 7701390020 Upper Paper Feeder Unit 1 D
13 7701390080 Middle Paper Feeder Unit 1 D
14 7701390050 Lower Paper Feeder Unit 1 D
15 7701399010 Roll Spool 880 1 D
16 7700460130 Operator Cover Assy 1 D
17 7701590010 Multi Tray Unit 1 D
18 7701399010 Paper Roll Spool Assy 3 D







Item # Part Number Description Type Qty | SC
1 7701101511 Bracket 29 1 D
2 9000650007 Magnet Catch 4 D
3 7701101530 Bracket 31 2 D
4 7701101520 Bracket 30 2 D
5 7700400521 Bracket 37 1 D
6 7701101441 Bracket 25 1 D
7 7701101471 Bracket 27 1 D
8 7700400430 Cover 323 1 D
9 7700400500 Bracket 35 1 D
10 7701100592 Bracket 10 1 D
11 7701100600 Bracket 11 1 D
12 7701102610 Bracket 461 1 D
13 7701101890 Bracket 48 1 D
14 7701800074 Bracket 5 1 D
15 2310390210 Mount 4 6 D
16 6908205075 Bind.Head Screw M3x5 Fe+ZB 4 D
17 7701102360 Stud 4 D
18 7701102370 Hood 1 D
19 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 36 D

20 6908203076 Bind.Head Screw M3x6,Fe+ZC 13 D
21 6908203099 Bind.Head Screw M4x6,Fe+ZC 7 D
22 6923211076 Bind.Head Tapping Screw M3x6,CLASS 1,Fe+ZC 2 D
23 7701102530 Sheet 1 D
24 7701102540 Cover 1 D
25 6923205099 Bind.Head Tapping Screw M4x6,Fe+BK 1 D
26 6908205075 Bind.Head Screw M3x5 Fe+BK 2 D
27 6908205099 Bind.Head Screw M4 x6,Fe+BK 1 D
28 7701102560 Bracket 573 1 D
29 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 2 D
30 7701102630 Cover 210 1 D
31 7700800402 Service Mode List 1 D
32 -—--

33 7708007010 Shading Sheet 1 D
34 7708000050 Drum Cleaner 1 D
35 7701101452 Bracket 26 1 D
36 7701102490 Bracket 572 1 D




Item # Part Number Description Type Qty | SC
37 9000310151 Door Switch FB3L-BA12 2 C
38 7701101540 Bracket 32 2 D
39 3506760020 Electromagnetic Counter 1 E760PD10DC24-008 1 C
40 3506760030 Electromagnetic Counter 2 E760PD10DC24-008 1 C
41 9000370067 Relay JC2aF-TM-DC24V 2 C
42 9000290102 Thermistor EC2F103A2-30185 1 C




3. A{KHEIL 2
Main Frame Assy 2

Ver. 2.7 Nov 2003




Item # Part Number Description Type Qty | SC
1 9000420099 Locking Card Spacer 2 D
2 9000450460 Locking Wire Saddle 1 D
3 7701800210 Bracket 316 1 D
4 7701800150 Bracket 11 1 D
5 2310390210 Mount 4 14 D
6 7701800050 Cover 1 1 D
7 7701101650 Bracket 343 1 D
8 7701800060 Cover 2 1 D
9 7701800010 Bracket 1 1 D
10 7701800030 Bracket 3 1 D
11 6915203102 Pan Head Screw,W/SW FW M4x12 Fe+ZC 4 D
12 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 45 D
13 6908203099 Bind.Head Screw M4x6,Fe+ZC 22 D
14 7701800370 Bracket 433 1 D
15 7701800380 Bracket 434 1 D
16 7706760020 Fan Motor Assy 2 D
17 6908203105 Bind.Head Screw M4x20,Fe+ZC 4 D
18 -—--

19 9000310135 Power Supply Switch SDDJE1 1 C
20 7701101200 Bias Plate 1 D
21 7701101210 Bias Holder 5 D
22 7705800110 Spring 101 5 D
23 7701120080 Pin 101 2 D
24 7701120090 Pin 102 2 D
25 -—--

26 7701101220 Bracket 101 1 D
27 3505800020 Spring,Compression,2 2 D
28 3501100270 Collar,3 2 D
29 6908203080 Bind.Head Screw M3x14,Fe+ZC 2 D
30 6908203100 Bind.Head Screw M4x8,Fe+ZC 12 D
31 7701800300 Plate,Terminal Block Mounnt 1 D
32 9000360042 Circuit Protector IEG-6-11-62-20A-M 1 C
33 6908203076 Bind.Head Screw M3x6,Fe+ZC 4 D
34 9000400020 Solid State Relay S5N-225HV 2 C
35 7701120100 Pin 203 1 D
36 7706400250 Bias Lead 5 1 D




Item # Part Number Description Type Qty | SC
37 6915206076 Pan Head Screw,W/SW FW M3x6,Bs+Ni 1 D
38 9000450464 Locking Wire Saddle 1 D
39 7706400210 Bias Lead 1 1 D
40 7706400220 Bias Lead 2 1 D
41 7706400230 Bias Lead 3 1 D
42 7706400240 Bias Lead 4 1 D
43 7701102580 1P Socket A 1 D
44 9000450002 Open/Close Bushing 1 D




4. R{KHAL 3
Main Frame Assy 3

Ver. 2.8 Jan 2004




Item # Part Number Description Type Qty | SC
1 7701101640 Cover 342 1 D
2 3501100360 Cover 2 2 D
3 7701101950 Ozone Filter 4 C
4 3501100530 Filter Case 1 D
5 3501100390 Cover,1 1 D
6 9000470075 Fan,Sirocco 1 D
7 7701100540 Mount 2 D
8 7701120010 Bracket 365 1 D
9 9000470113 Fan Motor 1 C
10 3501100100 Mount 12 1 D
11 3501100060 Mount 7 3 D
12 9000470121 Fan Motor CNDC24B7-027 3 C
13 7701120030 Bracket 401 1 D
14 7701101970 Duct 402 1 D
15 9000450336 Bush 2 D
16 7706760010 Cross Flow Fan Assy 4 C
17 7701101570 Cover 101 1 D
18 7701101322 PCB Mount 1 1 D
19 3505800020 Spring,Compression,2 2 D

20 3501100270 Collar, 3 2 D
21 3501100070 Mount 8 1 D
22 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 22 D
23 6908203099 Bind.Head Screw M4x6,Fe+ZC 18 D
24 6909203103 Pan Head Screw,W/SW M4x14 Fe+ZC 3 D
25 6908203110 Bind.Head Screw M4 x45 Fe+ZC 12 D
26 6803015231 Flat Washer 4,Fe+ZC 2 D
27 9000730025 Bind.Head Screw M4 x4 Fe+ZC 2 D
28 9000370074 Relay 1 D
29 9000370075 Relay 2 D
30 6802015211 Flat Washer o4 4 D
31 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 22 D
32 6908203076 Bind.Head Screw M3x6,Fe+ZC 4 D
33 6909203106 Pan Head Screw,W/SW M4 x25 Fe+ZC 4 D
34 7701102570 Bracket 69 1 D
35 6601101740 Ozone Filter 3 D
36 9000310102 Door Switch 1 C




Item # Part Number Description Type Qty | SC
37 3501100540 Duct 1 1 D
38 3501100490 Duct 2 1 D
39 9000450222 Edging CE-016,L=115 3 D
40 7701101190 Motor Bracket 1 D
41 9000380076 DC Motor DU2711-3 1 C
42 6909203084 Pan Head Screw,W/SW M3x10,Fe+ZC 3 D
43 6803015229 Flat Washer 3,Fe+Zc 3 D
44 7701102680 Qil Pan 1 D
45 7704400130 Shaft 1 1 D
46 7704420090 Coupling,knob 1 D
47 7104403050 Knob 1 D
48 7104400980 Sleeve 1 D
49 7104402630 Spring,Compressin 1 D
50 6915203109 Pan Head Screw,W/SW FW M4x40,Fe+ZC 1 D
51 7704420010 Mount 1 1 D
52 3505700290 Spur Gear,40T 3 D
53 9000780040 Ball Bearing 8x16x5NR, TYPE2 1 D
54 3505700130 Spur Gear,20T 1 D
55 6817114052 Parallel Pin @3x12,SUS303 1 D
56 6807033310 Retaining Ring-E E7 Ni 6 D
57 6947203322 CRS.Hex.Head Bolt, W/SW FW M4x8 Fe+ZC 3 D







Item # Part Number Description Type Qty | SC
1 7701101150 Bracket,Rail,2 1 D
2 7701101490 Bracket 320 1 D
3 7701101290 Bracket 1-L 1 D
4 7701101500 Bracket 321 1 D
5 7701101300 Bracket 1-R 1 D
6 7701101160 Bracket,Rail,3 2 D
7 7701101181 Bracket,Rail,5 1 D
8 7701101170 Bracket,Rail, 4 1 D
9 3501005030 Stay 1 1 D
10 7701101140 Bracket,Rail,1 1 D
11 7701101120 Slide Rail 2 D
12 7701100550 Bracket 5 4 D
13 2210130290 Boss 4 D
14 3501120010 Plate Hooking 2 D
15 2210130270 Hooking Pin 2 D
16 2210130462 Hooking Plate L 1 D
17 3501100060 Mount 7 2 D
18 9000310102 Door Switch FA3L-BJAB 2 C
19 2210132770 Hook Receiver Plate 1 D
20 9000470113 Fan Motor 1 C
21 3506700010 Bracket 43 1 D
22 7701600160 Electromagnetic Clutch 1 BJ-3.5-E07 1 C
23 7704605650 Pin 1 D
24 7706700010 DC Motor 1 D
25 3505700240 Gear, 22T 2 D
26 3504606070 Collar 1 1 D
27 3504606120 Mount 4 1 D
28 3504606040 Pin 4 1 D
29 9000790016 Qilless Metal F10x10(18%x2)x6,TYPE2 1 D
30 3504616010 Mount 3 1 D
31 9000790014 Qilless Metal F8x12(16x2)x6,TYPE2 1 D
32 3504606130 Mount 5 1 D
33 7704605630 Bracket 511 1 D
34 7704605640 Stud 2 D
35 7701101630 Cover 341 2 D
36 9000260051 Heater 4 D




Item # Part Number Description Type Qty | SC
37 9000740012 Spring Washer M20 4 D
38 9000550016 Adjuster 4 D
39 9000550008 Caster 965 4 D
40 9000010040 Insulation Transformer 1 D
41 3504606080 Extension Spring 1 1 D
42 6951421507 Set Screw,W.Point M4 x4 Fe+BK 2 D
43 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 46 D
44 6908205099 Bind.Head Screw M4 x6,Fe+ZB 1 D
45 6908205101 Bind.Head Screw M4x10,Fe+ZB 2 D
46 6908203107 Bind.Head Screw M4x30,Fe+ZC 2 D
47 9000730026 CRS.Hex.Head Bolt, W/SW FW M6x15,Fe+ZC 16 D
48 7701800321 Bracket 425 1 D
49 3501100940 Connector Plate 2 1 D
51 6908202076 Bind.Head Screw M3x6,Fe+Ni 2 D
52 7706400120 Signal Cable B 1 C
53 7701101670 Slide Rail 2 D
54 7701120061 Bracket,Rail 6 1 D
55 7701101940 Rubber 40 1 D
56 7701102640 Rubber 225 1 D
57 7701101930 Rubber 270 1 D
58 7706160010 Fuse Holder Assy 1 C
59 9000370075 Relay G7L-2A-BUB DC24 1 C
60 9000380084 DC Motor DME37B6H30B 1 C
61 6947203323 CRS.Hex.Head Bolt, W/SW FW M4x10,Fe+ZC 4 D
62 7701800400 Relay Mount 1 D
63 6908203076 Bind.Head Screw M3x6,Fe+ZC 2 D
64 6908203100 Bind.Head Screw M4x8 Fe+ZC 2 D
65 6946203322 CRS.Hex.Head Bolt, W/SW M4 x8 Fe+ZC 2 D
66 6803015231 Flat Washer 4,Fe+ZC 2 D




Ver. 2.2 Dec 2002 6. R{A#HIL 5
Main Frame Assy 5

o2
30—



Item # Part Number Description Type Qty | SC
1 7701120020 Bracket 551 1 D
2 7701501080 Sper Gear 32T 1 D
3 7701501010 Frame 1 D
4 7701501090 Stopper 1 D
5 7701102000 Bracket 552 1 D
6 7701501040 Shaft 553 1 D
7 7701501060 Bracket 556 1 D
8 7101403690 Gear,18T 2 D
9 7101403230 Cover,Roller 1 D
10 7101007240 Roller,Paper Pick-Up 2 D
11 7101003480 Gear,18T 1 D
12 7101003620 Gear,18T 1 D
13 7101403200 Gera, 14T 1 D
14 7101402580 Spring, Tension 1 D
15 7101420030 Holder,Roller 1 D
16 7701501030 Shaft 552 1 D
17 7701501050 Bracket 555 1 D
18 7101400160 Hook 1 D
19 7101402610 Spring, Tension 1 D
20 7701520040 Bracket 557 1 D
21 7101403220 Arm,Solenoid 1 D
22 7101404170 Slenoid 1 D
23 9000450460 Locking Wire Saddle LWS-0511Z 1 D
24 9000450334 Edge Saddle EDS-0607U 1 D
25 6817114032 Parallel Pin ©®2X14,SUS303 1 D
26 6817114031 Parallel Pin @2x12,SUS303 2 D
27 6809062450 Sring Pin @3X10, SK5 1 D
28 9000790066 Qilless Metal 4 D
29 9000790024 Qilless Metal F6x10(14x2)x7.5, TYPE3 2 D
30 6807033310 Retaining Ring-E E7 Ni 4 D
31 6807033308 Retaining Ring-E E5, Ni 4 D
32 6807033306 Retaining Ring-E E3,Ni 1 D
33 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 14 D
34 6908203075 Bind.Head Screw M3x5 Fe+ZC 4 D




Ver. 2.4 May 2003 1. A{KHHII 6
Main Frame Assy 6




Item # Part Number Description Type Qty | SC
1 7701100020 Corona Rail 1 D
2 7701100010 Bracket 1 D
3 7705102090 Bracket 1 1 D
4 7705102080 Bracket 2 1 D
5 3501100350 Shaft 1 1 D
6 7701400070 Transport Plate 1 1 D
7 9000100667 Photointerrupter GP2A25 1 D
8 7701400090 Bracket 207 1 D
9 7701400030 Rib 1 1 D
10 7701400020 Plinth 4 D
11 7701400060 Rib 2 1 D
12 3501120020 Stop Plate 3 1 D
13 3501005040 Stay 2 1 D
14 3501100080 Mount 10 1 D
15 2210132110 Roller Shaft Holder 1 D
16 3501100090 Mount 11 1 D
17 7701460020 Join Roller Assy 1 D
18 2210132171 Spur Gear,28T 1 D
19 2210120160 Stay,p14 3 D
20 2210132100 Paper Feed Roller Shaft 1 D
21 2210500821 Paper Transport Roller 14 D
22 2210132160 Spur Gear,20T 1 D
23 2210150450 Spur Gear,20T 3 D
24 2210132430 Sub Side Plate L 1 D
25 2210132440 Sub Side Plate R 1 D
26 2210131582 Paper Guide Plate,Lower 1 D
27 9000780008 Ball Bearing 10x26x8NR, TYPE2 2 D
28 2210210850 Collar 2 D
29 9000780012 Ball Bearing 10%x26x8, TYPE1 1 D
30 7701600180 Electromagnetic Clutch AMC20 1 C
31 9000790051 Qilless Metal F8x12(16x2)x6,TYPE4 3 D
32 6807033307 Retaining Ring-E E4 Ni 2 D
33 6807033311 Retaining Ring-E E8,Ni 6 D
34 7701400150 Slit Plate 1 D
35 6908203076 Bind.Head Screw M3x6,Fe+ZC 8 D
36 6807033310 Retaining Ring-E E7 Ni 32 D




Item # Part Number Description Type Qty | SC
37 6914202101 Bind.Head Screw,W/OTW M4x10,Fe+Ni 2 D
38 6941421507 Set Screw. Cup Point M4 x4 Fe+BK 2 D
39 6817114032 Parallel Pin ©2%14,SUS303 15 D
40 9000780022 Ball Bearing 10x22x6NR, TYPE2 2 D
41 4101101340 Clutch Plate 1 D
42 2210210780 Spacer 1 D
43 9000820012 Thrust Washer 08.1x14x0.5 1 D
44 9000370065 Electromagnetic Brake BB-3.2-E01 2 C
45 6951421509 Set Screw,W.Point M4 x6,Fe+BK 4 D
46 6915203106 Pan Head Screw,W/SW FW M4 x25 Fe+ZC 3 D
47 7701620051 Mount 1 1 D
48 9000820016 Thrust Washer ¢10.1x16%0.5 1 D
49 9000820024 Thrust Washer ¢10.1x16%1.0 2 D
50 9000800159 Sliding Key 4x4x8 1 D
51 2210210831 Spur Gear,50T 1 D
52 6902203099 Pan Head Screw M4x6,Fe+ZC 3 D
53 7701600130 Electromagnetic Clutch BJ-3.5-160 1 D
54 7701460010 Registration Roller Assy 1 D




Ver. 2.3 Feb 2003 8. AN{A#HL 7
Main Frame Assy 7




Item # Part Number Description Type Qty | SC
1 7701101280 Bracket 18-L 1 D
2 2210130430 RFM Slide 4 D
3 2210130420 RFL Slide 2 D
4 2210130010 Lower Bracket 2 D
5 3501100010 Mount 1 1 D
6 2210130130 Middle Bracket 2 D
7 7701101270 Bracket 18-R 1 D
8 3501100040 Mount 20 1 D
9 9000450334 Edge Saddle EDS-0607U 1 D
10 4101100380 Bracket 6 1 D
11 7701101460 Bracket 318 1 D
12 3501120080 Bearing Plate 1 D
13 3504800300 Duct 3 1 D
14 3505800020 Spring,Compression,2 2 D
15 4101100390 Bracket 7 1 D
16 7701102030 Bracket 554 1 D
17 3504606140 Mount,6 1 D
18 7704605660 Bracket 562 1 D
19 3504626020 Support Case 1 D
20 9000650010 Double Roller Catch FD2-6491-000 2 D
21 3501100560 Rubber Sponge D 2 D
22 3501100550 Rubber Sponge C 2 D
23 9000450120 Open/Close Bushing OCB-625 1 D
24 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 20 D
25 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 30 D
26 6908203075 Bind.Head Screw M3x5,Fe+ZC 4 D
27 7701306180 RFM Slide 495 2 D
28 7701101432 Bracket 24 1 D
29 7701102620 Sheet 23 1 D
30 7704602190 Shutter 1 D
31 7705803240 Spring 108 1 D
32 6952203099 Reamer Screw M4 x3x3 1 D
33 9000820008 Thrust Washer ©6.1x12x0.5,BS 3 D
34 7704602910 Spring Hook 1 D
35 6908203102 Bind.Head Screw M4x12 Fe+ZC 1 D
36 3903100270 Gasket 1 D




Item # Part Number Description Type Qty | SC
37 7704602960 Spacer 8 2 D
38 7704602220 Spacer 3 1 D
39 6803015234 Flat Washer 6,Fe+ZC 1 D
40 7701102670 Seal 133 1 D




Ver. 2.7 Nov 2003 9. K35 LERENHEN
Drive(Drum) Assy




Item # Part Number Description Type Qty | SC
1 7701606160 Holder 1 D
2 7701606170 Contact Plate 1 D
3 7705700210 Pulley 24T 1 D
4 7705700150 50T Gear 1 D
5 9000380083 DC Motor TL1142 1 C
6 7705700230 Pulley ¢30 1 D
7 7701606020 Shuft 205 1 D
8 7701606130 Tension Spring 1 D
9 7701606080 Shuft 207 1 D
10 7701606030 Shuft 206 1 D
11 7701606060 Idler Plate 1 D
12 7701606050 Bracket 217 1 D
13 7701606070 Timing Belt 565-5GT-40 1 D
14 7705700160 40/140T Gear 1 D
15 7705700220 Pulley 72T 1 D
16 7701606010 Shuft 204 1 D
17 7705700240 80T Gear 1 D
18 7701606180 Hold Plate 1 D
19 7701606150 Drum Shuft 1 D
20 6813032331 Retaining Ring-C,S C30,BK 1 D
21 9000780122 Ball Bearing NTN 6006ZZNR 30x55x13| 2 D
22 9000780009 Ball Bearing 12x28x%8 3 D
23 9000780012 Ball Bearing 10x26%8 4 D
24 6801015108 Hex.Nut M8,Class1,Fe+ZC 2 D
25 6803015236 Flat Washer 8,Fe+ZC 2 D
26 6807033311 Retaining Ring-E E8,Ni 3 D
27 6807033312 Retaining Ring-E E9, Ni 2 D
28 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 17 D
29 6947203344 CRS.Hex.Head Bolt, W/SW FW M5x10,Fe+ZC 7 D
30 6947203348 CRS.Hex.Head Bolt, W/SW FW M5x20 4 D
31 6949405128 Hex.Socket Head Cap Screw M5x14 Fe+Bk 3 D
32 9000450043 Open/Close Bushing OCB-500 2 D
33 9000450460 Locking Wire Saddle LWS-0511Z 14 D
34 9000450462 Locking Wire Saddle LWS-1211Z 9 D
35 6905203131 Flush Head Screw M5x25,Fe+ZC 1 D
36 6951421507 Set Screw,W.Point M5x25,Fe+BK 2 D




Item # Part Number Description Type Qty | SC
37 7701101920 HV Socket 1 D
38 7701800230 Bracket 215 1 D
39 9000450002 Open/Close Bushing 1 D
40 6909203100 Pan Head Screw,W/SW M4x8,Fe+ZC 2 D




Ver. 2.8 Jan 2004 10. EFERENFEIL
Drive(Fuser) Assy




Item # Part Number Description Type Qty | SC
1 9000380031 DC Motor TLO314 1 C
2 3501607060 Side Plate 2 1 D
3 7701627010 Side Plate 1 1 D
4 3505700091 Spur Gear,26T 1 D
5 3505700330 Spur Gear,40T 1 C
6 3505700060 Spur Gear,29T 1 D
7 3505700070 Spur Gear,33T 1 D
8 3501607010 Shaft 1 1 D
9 9000780029 Ball Bearing 4 D
10 2210350230 Collar L2 1 D
11 3501607030 Collar 1 1 D
12 9000800153 Woodruff Key 2 D
13 6951421509 Set Screw,W.Point M4x6,Fe+BK 2 D
14 6807033310 Retaining Ring-E E7,Ni 5 D
15 6947203323 CRS.Hex.Head Bolt, W/SW/FW M4x10,Fe+ZC 7 D
16 6914202100 Bind.Head Screw,W/OTW M4x8,Fe+Ni 3 D
17 9000450460 Locking Wire Saddle LWS-0511Z 2 D




11, BREh 1 #A5L

Ver. 2.2 Dec 2002

Drive 1 Assy




Item # Part Number Description Type Qty | SC
1 4101600070 Motor Base 1 D
2 9000380031 DC Motor TLO314 1 C
3 3805700110 Gear, 40T 1 D
4 1410210190 Spur Gear C 1,30T 4 D
5 2210210130 Idler Arm 2 D
6 1410210080 Lower Drive Shaft A 2 D
7 2210210500 Spring Hook Pin 2 D
8 2210210440 Extension Spring 2 2 D
9 2210210520 Stopper Spring 2 D
10 2210210510 Spring Hook Stopper 2 D
11 3505700030 Spur Gear,50T 1 D
12 1710250210 Spur Gear,50T 1 D
13 4101600110 Clutch Transmission Shaft 2 D
14 1410220260 Spur Gear B 1,50T 1 D
15 4101600120 Drive Shaft 1 1 D
16 7701600130 Electromagnetic Clutch BJ-3.5-160 2 D
17 2210280910 Wire Harness Holder 1 D
18 4101620090 Clutch Setting Plate A 2 D
19 9000660128 Sprocket, 15T 1 D
20 2210210190 Collar 1 D
21 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 8 D
22 9000780007 Ball Bearing 8x22x7NR, TYPE2 12 D
23 9000780008 Ball Bearing 10x26x8NR, TYPE2 2 D
24 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 4 D
25 9000780029 Ball Bearing 8x16x5NR, TYPE2 2 D
26 9000820024 Thrust Washer ¢10.1x16x1.0,PB 1 D
27 9000800153 Woodruff Key 4 D
28 6807033308 Retaining Ring-E E5,Ni 8 D
29 6807033310 Retaining Ring-E E7 Ni 8 D
30 6807033311 Retaining Ring-E E8,Ni 4 D
31 6951421507 Set Screw,W.Point M4 x4 Fe+BK 2 D
32 6946203322 CRS.Hex.Head Bolt, W/SW M4 x8 Fe+ZC 3 D
33 6947203344 CRS.Hex.Head Bolt, W/SW FW M5x10,Fe+ZC 4 D




Ver. 2.5 July 2003 12. BREj 2 #H3L
Drive 2 Assy

54D




Item # Part Number Description Type Qty | SC
1 1410210190 Spur Gear C 1,30T 5 D
2 2210210130 Idler Arm 1 D
3 2210210500 Spring Hook Pin 1 D
4 1410210080 Lower Drive Shaft A 1 D
5 2210210440 Extension Spring 2 1 D
6 9000780007 Ball Bearing 8x22x7NR, TYPE2 6 D
7 2210210510 Spring Hook Stopper 1 D
8 2210210520 Stopper Spring 1 D
9 9000780008 Ball Bearing 10x26x8NR, TYPE2 2 D
10 -—--

11 7705700290 50T Gear 1 D
12 4101600120 Drive Shaft 1 1 D
13 9000800153 Woodruff Key 10 D
14 2210210190 Collar 1 D
15 7705700300 15T Sprocket 1 D
16 9000780029 Ball Bearing 8x16x5NR, TYPE2 5 D
17 4101620100 Joint 1 D
18 -—--

19 -—--

20 6947203322 CRS.Hex.Head Bolt, W/SW FW M4x8 Fe+ZC 6 D
21 9000660053 Sprocket, 15T 2 D
22 4206700010 Stepping Motor 1 C
23 7701100280 Motor Bracket 1 D
24 9000380072 DC Motor 1 C
25 2210210720 Clutch Mount 2 2 D
26 -—--

27 9000780008 Ball Bearing 10x26x8NR, TYPE2 2 D
28 2210210190 Collar 1 D
29 9000660128 Sprocket, 15T 1 D
30 9000780029 Ball Bearing 8x16x5NR, TYPE2 11 D
31 7705700020 Spur Gear 24T 1 D
32 9000790014 Qilless Metal F8x12(16x2)x6,TYPE2 4 D
33 1410220250 Gear Spur,30T 2 D
34 3505700030 Spur Gear,50T 2 D
35 1410220260 Spur Gear B 1,50T 1 D
36 2210210220 Clutch Shaft 1 D




Item # Part Number Description Type Qty | SC
37 2210210110 Spur Gear,30T 1 D
38 7701600130 Electromagnetic Clutch BJ-3.5-160 2 D
39 2210210210 Transmission Shaft 1 D
40 4101600120 Drive Shaft 1 1 D
41 3501600030 Shaft 2 1 D
42 3501600020 Shaft 1 1 D
43 7705803190 Spring 217 1 D
44 3501600050 Shaft 4 1 D
45 3501600040 Shaft 3 1 D
46 3501600010 Idler Arm 1 D
47 9000780031 Ball Bearing 8x14x4F TYPE4 1 D
48 2210210791 Support Plate 1 D
49 3501108160 Pin 1 1 D
50 7701620060 Idler Plate 1 D
51 7701600170 Roller Chain 1 D
52 7705803180 Spring 211 1 D
53 6807033311 Retaining Ring-E E8,Ni 8 D
54 6807033310 Retaining Ring-E E7 Ni 19 D
55 6807033308 Retaining Ring-E E5,Ni 5 D
56 9000820024 Thrust Washer ¢10.1x16%1.0,PB 2 D
57 -—--

58 6941421507 Set Screw,Cup Point M4 x4 Fe+BK 1 D
59 6908203076 Bind.Head Screw M3x6,Fe+ZC 2 D
60 6947203344 CRS.Hex.Head Bolt, W/SW FW M5x10,Fe+ZC 10 D
61 6804015251 Spring Washer 4,Fe+ZC 1 D
62 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 16 D
63 6915203100 Pan Head Screw,W/SW FW M4 x25 Fe+ZC 3 D
64 4101100950 Motor Base 1 D
65 3801606000 Joint B 1 D
66 4104000020 P Disk 1 D
67 6909203076 Pan Head Screw,W/SW M3x6,Fe+ZC 2 D
68 3801606010 Mount 1 D
69 2214620290 Sensor PCB Assy PW2285 1 C
70 4101100740 Bracket 14 1 D
71 9000100071 Photointerrupter GP3A23 1 C
72 9000820013 Thrust Washer ¢8.1x14%x1.0,BS 1 D




Item # Part Number Description Type Qty | SC
73 9000450002 Open/Close Bushing OCB-375 1 D
74 6951421517 Set Screw,W.Point M5x8,Fe+BK 2 D
75 6914202099 Bind.Head Screw,W/OTW M4x6,Fe+Ni 2 D
76 4101620010 Side Panel 1 1 D
77 4101620020 Side Panel 2 1 D




Ver. 2.3 Feb 2003 13. 7Ot R#EIL
Process Assy




Item # Part Number Description Type Qty | SC
1 7701900390 Bracket 240 1 D
2 4201400160 Spacer 1 D
3 4201400170 Clamper 1 D
4 7701900010 Fix Pin 4 D
5 7701900110 Corona Bracket R 1 D
6 7701900060 Drum Guide 2 1 D
7 7701960010 Separation Claw 4 D
8 7701900220 Bracket 212 5 D
9 9000470120 Sirocco Fan E0515H24B7AZ-13 5 C
10 7701900260 Block 2 D
11 7101703210 Coupling 2 D
12 7701960032 Cleaning Roller 1 D
13 7701900050 Drum Guide 1 1 D
14 7701920010 Inside Plate 1 D
15 7701900300 Bracket 227 1 D
16 7701900430 Bracket 243 1 D
17 7701900100 Corona Bracket F 1 D
18 7701900200 Drum Guide 3 1 D
19 7701900470 Rubber 290 1 D
20 7701900450 Rubber 125 1 D
21 7701900440 Rubber 80 1 D
22 7701900340 Rubber 200 1 D
23 7701900460 Rubber 150 1 D
24 7701900230 Handle 2 D
25 7701900250 Palse Plate 1 D
26 7701900020 Bracket 102 1 D
27 9000100071 Photointerrupter GP3A23 1 C
28 7101703200 Dev.Press Cam 2 D
29 7701900030 Holder 2 D
30 7701900330 Shaft 101 1 D
31 9000450043 Open/Close Bushing OCB-500 2 D
32 9000450109 Nylon Clamp 3305,(5/16) 6 D
33 9000450372 SK Binder SKB-131PWD 14 D
34 7701900140 Collar 101 3 D
35 9000750031 Parallel Pin ©3%14,SUS201 4 D
36 9000450288 Snap Bushing SB-2000-26 1 D




Item # Part Number Description Type Qty | SC
37 9000780008 Ball Bearing 10x26x8NR, TYPE2 2 D
38 -—--

39 9000780123 Ball Bearing NTN 6005ZZNR 25x47x12| 1 D
40 9000790016 Qilless Metal F10x10(18%x2)x6, TYPE2 2 D
41 6807033307 Retaining Ring-E E4 Ni 3 D
42 6807033310 Retaining Ring-E E7 Ni 1 D
43 6807033311 Retaining Ring-E E8,Ni 7 D
44 6915203100 Pan Head Screw,W/SW FW M4x8 Fe+ZC 22 D
45 6947203344 CRS.Hex.Head Bolt, W/SW FW M5x10,Fe+ZC 26 D
46 6915203100 Pan Head Screw,W/SW FW M4x8 Fe+ZC 10 D
47 6923211076 Bind.Head Tapping Screw M3x6,CLASS 1,Fe+ZC 2 D
48 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 14 D
49 6908203099 Bind.Head Screw M4x6,Fe+ZC 4 D
50 1710360810 Earth Plate 1 D
51

52 9000450377 Mini Clamp, Side - Slot YMC-05-0-V0 1 D
53 7701900500 Spacer 2 D
54 7701900510 Spacer 2 2 D
55 7706260050 Eraser Lamp PCB A Assy PW7730 1 C
56 7706260060 Eraser Lamp PCB B Assy PW7731 1 C
57 7701900520 Screw M4 x14 Fe+Bk 4 D
58 6804014251 Spring Washer 4 D
59 6803014231 Flat Washer 4, Fe+BK 4 D




Ver. 2.2 Dec 2002 14, RESeRHAIL
Photoconductive Drum Assy




Item # Part Number Description Type Qty | SC
1 7704700110 Stay 3 D
2 7704700210 Flange B 1 D
3 7704700160 Drive Pin 1 D
4 7704700200 Flange A 1 D
5 7704700190 178T Gear 1 C
6 SUP8000-101 Photo Conductive Drum 1 B
7 6947205103 CRS.Hex.Head Bolt, W/SW FW M4x14 Fe+Bk 6 D
8 6949405128 Hex.Socket Head Cap Screw M5x14 3 D
9 6804015253 Spring Washer 5,Fe+ZC 3 D
10 6801015106 Hex,Nut M6,Class1,Fe+ZC 2 D
11 7704700220 Drive Pin B 1 D




Ver. 2.3 Feb 2003 15, #H&E:F () #EL
Charger 1 Assy




Item # Part Number Description Type Qty | SC
1 7705100071 Corona House 1 D
2 7105103100 Housing Front 1 D
3 7105103110 Housing Rear 1 D
4 7705100270 Grid Plate 1 B
5 SUP8000-104 Corona Wire 2 A
6 7705100160 Bracket 220 2 D
7 7705100020 Screw Shaft 1 D
8 7105103141 Cover,Motor 1 D
9 7106700010 DC Motor LA20-282BD 1 C
10 7105103170 Gear,20T 1 D
11 7105102080 Spring Compression 2 D
12 7705100190 Hook B 1 D
13 7105103120 Cover,Housing,Front 1 D
14 7105100150 Hook 1 D
15 7105102040 Spring Tension 1 D
16 7705100200 Hook C 1 D
17 7105103130 Cover,Housing,Rear 1 D
18 7705803150 Spring 2 C
19 7705100140 Grid Spring 1 C
20 7105100160 Hook 1 D
21 7705100110 Electrode Plate 1 D
22 7105103210 Holder,Screw 1 D
23 7705100100 Connection Plate 1 D
24 7105100200 Spring Leaf 1 D
25 7105100180 Plate,Grounding 1 D
26 7705100120 Pipe 1 D
27 7705100091 Slider 1 D
28 7705120010 Wire Cleaning Unit 2 D
29 7105102090 Spring Compression 1 D
30 6802015210 Flat,Washer ©3.5 2 D
31 6908203076 Bind.Head Screw M3x6,Fe+ZC 6 D
32 6915203077 Screw,Pan Head,W/SW,FW M3x8, Fe+ZC 10 D
33 6923214076 Bind.Head Tapping Screw M3x6,CLASS 2,Fe+ZC 3 D
34 6902207076 Pan.Head Screw M3x6, PC 2 D
35 9000820048 Thrust Washer ¢4.1x10x0.2 1 D
36 7705100220 Bracket 584 2 D




Item # Part Number Description Type Qty | SC
37 7705100230 Bracket 585 1 D
38 6915203077 Pan Head Screw,W/SW M3x8,Fe+ZC 1 D




Ver. 2.1 Aug 2002 16. EERTS > JHASL
Pre Tr Lamp Assy




Item # Part Number Description Type Qty | SC
1 7705102041 Corona Base 1 D
2 7705102050 Fixing Plate 1 D
3 7705102070 Knob 1 D
4 4105100110 Corona Head 4 1 D
5 4105100070 Cover 6 1 D
6 7705102140 Bracket 494 1 D
7 7705102011 Collar 6 D
8 6807033307 Retaining Ring-E E4,Ni 1 D
9 6801015104 Hex.Nut M3,Class1,Fe+ZC 2 D
10 6908203075 Bind.Head Screw M3x5,Fe+ZC 4 D
11 6908203079 Bind.Head Screw M3x12 Fe+ZC 6 D
12 6909203082 Pan Head Screw,W/SW M3x20,Fe+ZC 1 D
13 6908203076 Bind.Head Screw M3x6,Fe+ZC 1 D
14 7706260210 Eraser (R)PCB Assy 1 D
15 7706260200 Eraser (L)PCB Assy 1 D




Ver. 2.2 Dec 2002 17. %%E2F G/4) #iL
Charger 3/4 Assy




Item # Part Number Description Type Qty | SC
1 3505104120 Hook 5 1 D
2 3505104090 Hook 4 1 D
3 9000720148 Extension Spring 6 C
4 SUP9810-105 T |Corona Wire Transfer 3505174010 1 A
4 SUP9810-105 S [Corona Wire Sep. 3505174011 2 A
5 3505104040 Head Cover 4 1 D
6 3505100160 Height Adjuster 6 D
7 3505104020 Corona Head 6 1 D
8 7705104100 Spacer 2 AR D
9 3505104110 Grounding Plate 2 1 D
10 3505100080 Hook 1 3 D
11 7705104090 Spacer 1 AR D
12 3505104100 Grounding Plate 1 1 D
13 7705124010 TR Guide A 8 C
14 7705124020 TR Guide B 8 C
15 7705104060 Corona Housing 5 1 D
16 7705104010 Guard Corona A 6 C
17 7705104020 Guard Corona B 6 C
18 3505104030 Head Cover 3 1 D
19 3505104010 Corona Head 5 1 D

20 3505100140 Knob 1 D
21 7705104030 Corona Housing 4 1 D
22 3505114010 Corona Base 1 D
23 2010130651 Shield 1 D
24 6905207076 Flush Head Screw M3x6,PC 2 D
25 6909203080 Pan Head Screw,W/SW M3x14, Fe+ZC 2 D
26 6908203076 Bind.Head Screw M3x6,Fe+ZC 4 D
27 6923214076 Bind.Head Tapping Screw M3x6,CLASS 2,Fe+ZC 3 D
28 6905207104 Flush Head Screw M4x16,PC 6 D
29 6807033307 Retaining Ring-E E4 Ni 1 D
30 7705104120 Mylar 1 D
31 9000450500 Edging 1 D




18. IR{GERHASII
Developer Assy1

Ver. 2.2 Dec 2002

23

"y
d

&
)

1/\&)\

S S

™
m\
/@

o ‘
/
SO>S
D

3

\, / ,
9L

XN

5 ‘
N~

/

&




Item # Part Number Description Type
Brade Arm A See Dia 49 & 50
Fixing Plate 1 See Dia 49 & 50
Bias Stud See Dia 49 & 50

Counter Roller

See Dia 49 & 50

See Dia 49 & 50

56T Gear

See Dia 49 & 50

22T Gear

See Dia 49 & 50

Double Gear 39-23

See Dia 49 & 50

Double Gear 32-22

See Dia 49 & 50

22T Gear See Dia 49 & 50
Double Gear 39-23 See Dia 49 & 50
Spring 102 See Dia 49 & 50
Holder See Dia 49 & 50

Toner Sensor

See Dia 49 & 50

See Dia 49 & 50

Ball Bearing See Dia 49 & 50
Ball Bearing See Dia 49 & 50
Spacer See Dia 49 & 50
Collar See Dia 49 & 50

Retaining Ring-C,S

See Dia 49 & 50

Retaining Ring-E

See Dia 49 & 50

Retaining Ring-E

See Dia 49 & 50

Bind.Head Screw

See Dia 49 & 50

See Dia 49 & 50

Bind.Head Screw,W/OTW

See Dia 49 & 50

Bind.Head Screw

See Dia 49 & 50

22T Gear See Dia 49 & 50
Thrust Washer See Dia 49 & 50
Pan Head Screw,W/SW See Dia 49 & 50
Flat Washer See Dia 49 & 50

Dev.Pressure Spring

See Dia 49 & 50

H.V.Short Lead

See Dia 49 & 50

Flat Washer See Dia 49 & 50
Spring Washer See Dia 49 & 50
Guide Plate See Dia 49 & 50

w|w|w|w|w|w|w[rroo o[22 a2 =22 a ==
o |0 B[R [N]|=|o|d|o|N|o|o| &[0 =|S|o|m|~|o o |w|N|= o] @R N[O B LN =

Bracket (120)

See Dia 49 & 50

SAlalalala=ININ==B~O; =SIN =2 =2 =2=2ININY JELY ELY PEL Y BELY PELY) PELY) JELY) PELN) PEEN _\_\_\_\9
<

vllvllvliviiviivlivlivlivivivivigivivivlivivivivieliaellvllvivivivivielle OUUU%




Item #

Part Number

Description

Type

Qty

37

CRS.Hex.Head Bolt, W/SW

See Dia 49 & 50




Ver. 2.2 Dec 2002 19. RGI/HAI2
Developer Assy2

@ 11
6
‘ ~,_20 29
21
9




Item # Part Number Description Type Qty | SC

See Dia 49 & 50

Brade Arm B See Dia 49 & 50 1

Idler Base See Dia 49 & 50 1

Bracket (105) See Dia 49 & 50 1

Counter Roller See Dia 49 & 50 1

30T Gear See Dia 49 & 50 1

Double Gear 34-18 See Dia 49 & 50 1

29T Gear See Dia 49 & 50 1

Spring 107 See Dia 49 & 50 1
See Dia 49 & 50

Ball Bearing See Dia 49 & 50

Ball Bearing See Dia 49 & 50

Collar See Dia 49 & 50

Retaining Ring-E

See Dia 49 & 50

Retaining Ring-E

See Dia 49 & 50

Flat Washer

See Dia 49 & 50

Bind.Head Screw,W/OTW

See Dia 49 & 50

Bind.Head Screw

See Dia 49 & 50

Pan Head Screw,W/SW

See Dia 49 & 50

Supporting Plate

See Dia 49 & 50

Bind.Head Screw,W/OTW

See Dia 49 & 50

Bind.Head Screw

See Dia 49 & 50

Toner Sensor Lead

See Dia 49 & 50

Open/Close Bushing

See Dia 49 & 50

Dev.Pressure Spring

See Dia 49 & 50

Nylon Clamp

See Dia 49 & 50

Ball Bearing

See Dia 49 & 50

Bind.Head Screw

See Dia 49 & 50

Pan Head Screw,W/SW FW

See Dia 49 & 50

Bracket (120)

See Dia 49 & 50

AlalalalaliNlm =l ININ=IN=lwIN = =N

vllvllv]iviiviiv]ivlivivivivivivlivivlivivivivivivigivivlivivlielvlivlle

wlw|nn o= 2= 22222 =)=
el R BN L i E N IS T DN B = 1 ) Y N ) R S R T IS ) S S i S S el S B

CRS.Hex.Head Bolt, W/SW

See Dia 49 & 50




Ver. 2.1 Aug 2002 20. b —iREAENL
Toner Transport Assy




Item # Part Number Description Type Qty | SC
1 7101703210 Coupling 1 D
2 7704601260 Side Plate 1 1 D
3 7704601270 Side Plate 2 1 D
4 7704601280 Cover 1 D
5 7704601290 Bracket 4 D
6 7704601310 Shaft 1 D
7 7704601340 Toner Pipe 1 D
8 7704601880 Bracket (106) 1 D
9 7704601890 Seal (103) 1 D
10 7704601910 Holder 1 D
11 3504600020 Screw R 30 D
12 7704602100 Screw R 1 D
13 9000780028 Ball Bearing 12x24x6NR, TYPE2 2 D
14 9000500057 Toner Sensor TS15D20-37 1 C
15 4104621120 Seal 2 1 D
16 9000770008 Retaining Ring-G ¢10,BK 1 D
17 6915203100 Pan Head Screw,W/SW FW M4x8,Fe+ZC 4 D
18 6914202100 Bind.Head Screw,W/OTW M4x8,Fe+Ni 4 D
19 6908206076 Bind.Head Screw M3x6,Bs+Ni 4 D
20 6908203100 Bind.Head Screw M4x8,Fe+ZC 1 D
21 9000750031 Parallel Pin ©3x14,SUS201 1 D
22 6809061453 Spring Pin ©3x16,SK5 1 D
23 6807033311 Retaining Ring-E E8,Ni 2 D
24 6807033310 Retaining Ring-E E7,Ni 1 D




Ver. 2.3 Feb 2003 21, NERRIEREST 1
Inner Feeder Assy 1




Item # Part Number Description Type Qty | SC
1 7704800110 Frame 2 1 D
2 7704800050 Transport Plate 1 1 D
3 7704800060 Frame 1 1 D
4 4104800240 Shaft 8 1 D
5 7704800080 CR Bracket 1 D
6 7704800120 Bracket 1 4 D
7 4201400160 Spacer 6 D
8 4201400170 Clamper 6 D
9 7704800160 Contact Plate 1 D
10 9000180041 Varistor Assy (ERZV10D681) 1 D
11 7704860010 Counter Roller 800 Assy 1 D
12 7704860020 Counter Roller 600 Assy 2 D
13 7704860030 Counter Roller 320 Assy 4 D
14 7704860040 Counter Roller 100 Assy 2 D
15 4104800060 Hook 3 2 D
16 4105803040 Spring 1 2 D
17 3504800250 Fitting Plate 2 D
18 3504800100 Knob 1 1 D
19 9000790016 Qilless Metal F10x14(18x2)x7, TYPE2 2 D
20 6807033310 Retaining Ring-E E7 Ni 2 D
21 6951421507 Set Screw,W.Point M4 x4 Fe+BK 1 D
22 6908203100 Bind.Head Screw M4x8 Fe+ZC 6 D
23 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 19 D
24 6908203099 Bind.Head Screw M4x6,Fe+ZC 7 D
25 7706400440 H.V. Lead 1 D




Ver. 2.5 July 2003 22. NEREREST 2
Inner Feeder Assy 2

35




Item # Part Number Description Type Qty | SC
1 3504800281 Bracket 3 1 D
2 3504800260 Bracket 1 1 D
3 7704800270 Duct 2 1 D
4 3504800050 Roller 1 28 D
5 3504800140 Roller Shaft 1 1 D
6 3504800130 Cog Belt 2 14 C
7 4104800140 Duct A 2 D
8 3501100560 Rubber Sponge D 2 C
9 3501100550 Rubber Sponge C 2 C
10 3501100410 Shaft 3 2 D
11 3504800070 Gas Spring,1 2 D
12 3505700050 Spur Gear, 27T 1 D
13 3504800180 Collar 1 1 D
14 3504800040 Shaft 2 1 D
15 3504800171 Joint 1 D
16 3504820030 Bracket 6 2 D
17 4104800050 Actuator 1 1 D
18 3504800150 Roller Shaft 2 1 D
19 3504800410 Duct 1 1 D

20 3504800270 Bracket 2 1 D
21 3504800190 Shaft 3 1 D
22 6803015236 Flat Washer 8,Fe+ZC 4 D
23 9000770012 Retaining Ring-K 4 D
24 9000780040 Ball Bearing 8x16x5NR, TYPE2 6 D
25 9000780027 Ball Bearing 12x24x6NR, TYPE2 2 D
26 9000790027 Qilless Metal F10x14(18%x2)x5,TYPE3 2 D
27 6809061454 Spring Pin ©3x18,SK5,W 1 D
28 6951421507 Set Screw,W.Point M4x4,Fe+BK 28 D
29 6807033310 Retaining Ring-E E7,Ni 6 D
30 6807033311 Retaining Ring-E E8,Ni 3 D
31 6807033313 Retaining Ring-E E10,Ni 1 D
32 6914202099 Bind.Head Screw,W/OTW M4x6,Fe+Ni 6 D
33 6914202100 Bind.Head Screw,W/OTW M4x8,Fe+Ni 9 D
34 6908203125 Bind.Head Screw M5x8,Fe+ZC 4 D
35 7704800240 Tape 55 3 D




23. NERHREAEIL 3

Ver. 2.5 July 2003

Inner Feeder Assy 3




Item # Part Number Description Type Qty | SC
1 7704800030 Guide Plate 1 D
2 7704800040 Setting Plate 1 D
3 3504800380 Rail 1 D
4 7704800070 Bracket 7 1 D
5 3504800450 Bracket 14 1 D
6 6908203076 Bind.Head Screw M3x6,Fe+ZC 6 D
7 4201400170 Clamper 3 D
8 3504800120 Leaf Spring 2 D
9 7706400431 Tr Connection Block 1 D
10 3504800110 Connector Bracket 1 D
11 4201400160 Spacer 3 D
12 7704800140 Bracket 13 1 D
13 7704800130 Bracket 12 1 D
14 7704800200 Bracket 228 1 D
15 1710481160 Actuator 2 Assy 1 C
16 3501100830 Pin 1 1 D
17 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 19 D
18 6908203100 Bind.Head Screw M4x8 Fe+ZC 3 D
19 6915203100 Pan Head Screw,W/SW FW M4x8 Fe+ZC 5 D
20 6909203075 Pan Head Screw,W/SW M3x5,Fe+ZC 1 D
21 3506260070 Eraser PCB C Assy PW1034 1 C
22 3806260100 Eraser PCB | Assy PW1034 1 C
23
24
25




EERHEIL 1

24.

Ver. 2.1 Aug 2002

Fuser Assy 1




Item # Part Number Description Type Qty | SC
1 7704400390 Fusing Roller 1 D
2 2210440011 Pressure Roller 1 B
3 1710441640 Ball Bearing 35x47x7NR, TYPE2 2 D
4 1710441650 Isolate Bushing 2 C
5 1710441660 Spacer 3 D
6 6820117014 Wave Washer WW32 2 D
7 3104400500 Collar 2 D
8 3505700350 Spur Gear,50T 1 C
9 3504400690 Spring Hook 1 1 D
10 3504400700 Spring Hook 2 1 D
11 3504400170 Spring Hook 3 1 D
12 7705803060 Extension Spring A 1 D
13 7704400380 Side Plate 15 1 D
14 7704420081 Lever L 1 D
15 3504400020 Stud 1 1 D
16 3504400620 Lamp GP 2 1 D
17 3504400040 Shaft 1 1 D
18 1410441010 Lamp Mount 2 D
19 7704400800 Lever 1 D
20 7704400560 Shaft 503 1 D
21 7704400840 Shaft 507 1 D
22 7704420040 Lever 1 D
23 7704400790 Collar 1 D
24 7704400810 Lever 1 D
25 7704400550 Bracket 507 1 D
26 7704400180 Shaft 2 1 D
27 7705700120 Spur Gear,30T 2 C
28 7704400190 Side Plate 7-R 1 D
29 3504400330 Collar, 5 1 D
30 3505700290 Spur Gear,40T 1 C
31 7101004170 Solenoid G1247 1 D
32 7704400740 Shaft 505 1 D
33 7704420050 Cam 1 D
34 3504400030 Boss 1 D
35 7704400780 Collar 1 D
36 6909203100 Pan Head Screw,W/SW M4x8 Fe+ZC 2 D




Item # Part Number Description Type Qty | SC
37 6914202099 Bind.Head Screw,W/OTW M4x6,Fe+Ni 6 D
38 6914202100 Bind.Head Screw,W/OTW M4x8,Fe+Ni 3 D
39 6947203344 CRS.Hex.Head Bolt, W/SW FW M5x10,Fe+ZC 1 D
40 9000730025 Bind.Head Screw M4x4,Fe+ZC 2 D
41 6941421507 Set Screw,Cup Point M4x4,Fe+BK 2 D
42 6908203075 Bind.Head Screw M4x4,Fe+ZC 2 C
43 9000780029 Ball Bearing 8x16x5NR, TYPE2 1 D
44 6801015106 Hex.Nut M5,Class1,Fe+ZC 1 D
45 6807033313 Retaining Ring-E E10,Ni 2 D
46 7704400610 Collar 1 D
47 6813032332 Retaining Ring-C,S C32,BK 1 D
48 6803015231 Flat Washer 4.Fe+ZC 3 D
49 6807033310 Retaining Ring-E E7,Ni 3 D
50 6807033311 Retaining Ring-E E8,Ni 3 D
51 9000780008 Ball Bearing 10x26x8NR, TYPE2 1 D
52 6809061451 Spring Pin SK5 ¢3X12 1 D
53 9000800153 Woodruff Key 2 D
54 9000450349 Wire Saddle LWS-1SF 6 D
55 6807033306 Retaining Ring-E E3,Ni 1 D




Ver. 2.9 Nov 2004 25. TEFEFHEIL 2
Fuser Assy 2

40
By
sy 187 a2

/ 20
! / /0 d\
|

=N e—21



Item # Part Number Description Type Qty | SC
1 3505700350 Spur Gear,50T 1 C
2 3504400680 Collar 1 1 D
3 1710441650 Isolate Bushing 2 C
4 1710441640 Ball Bearing 35x47x7NR, TYPE2 2 D
5 7706800010 IR Lamp QIR220-1350KIAG 1 C
6 3506800060 IR Lamp QIR220-1750KIC 1 C
7 1410441010 Lamp Mount 2 D
8 3504400210 Lamp GP 1 1 D
9 3504400451 Connector Mount 1 1 D
10 1410441330 Spur Gear,30T 1 D
11 9000660111 Spur Gear,50T 1 D
12 9000310097 Lead Switch RS-801EA 1 C
13 3504400150 Fitting Plate 3 1 D
14 9000790002 Qilless Metal S6x10x10, TYPE1 2 D
15 3504400040 Shaft 1 1 D
16 3504400020 Stud 1 1 D
17 7704420071 Lever R 1 D
18 3504400170 Spring Hook 3 1 D
19 3504400690 Spring Hook 1 1 D
20 3504400700 Spring Hook 2 1 D
21 7705803060 Extension Spring A 1 D
22 7704400370 Side Plate 10 1 D
23 3505700310 Spur Gear,30T 1 C
24 -—--

25 3505700330 Spur Gear,40T 1 C
26 3504400330 Collar 5 1 D
27 3504400350 Side Plate 7 1 D
28 3504400730 Shaft 5 1 D
29 7704420050 Cam 1 D
30 9000780008 Ball Bearing 10x26x8NR, TYPE2 1 D
31 6909203100 Pan Head Screw,W/SW M4x8 Fe+ZC 2 D
32 9000730025 Bind.Head Screw M4 x4 Fe+ZC 2 D
33 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 2 D
34 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 4 D
35 6947203344 CRS.Hex.Head Bolt, W/SW FW M5x10,Fe+ZC 2 D
36 6908206076 Bind.Head Screw M3x6,Bs+Ni 2 D




Item # Part Number Description Type Qty | SC
37 6941421507 Set Screw,Cup Point M4x4,Fe+BK 2 D
38 7704400610 Collar 1 D
39 9000780029 Ball Bearing 8x16x5NR, TYPE2 3 D
40 3504400030 Boss 1 D
41 7704400780 Collar 1 C
42 6801015106 Hex.Nut M5,Class1,Fe+ZC 1 D
43 6813032332 Retaining Ring-C,S C32,BK 1 D
44 6807033313 Retaining Ring-E E10,Ni 1 D
45 6807033310 Retaining Ring-E E7,Ni 3 D
46 6807033310 Retaining Ring-E E7,Ni 1 D
47 6803015231 Flat Washer 4.Fe+ZC 2 D
48 6807033308 Retaining Ring-E E5,Ni 2 D
49 9000820008 Thrust Washer 06.1x12x0.5,BS 2 D
50 9000820024 Thrust Washer ¢10.1x16%1.0,PB 2 D
51 9000800153 Woodruff Key 2 D
52 9000450349 Wire Saddle LWS-1SF 5 D
53 3505720020 Spur Gear,30T 1 C




Ver. 2.2 Dec 2002 26. FEERMAEL 3
Fuser Assy 3

_ <16 SN
o530

S & W /

/<§'\4 03

& 2.% 3,/
SN




Item # Part Number Description Type Qty | SC
1 7704400950 Frame 1 D
2 7704401430 Guide 19 D
3 9000660195 Spur Gear,26T 1 D
4 3504400490 Shaft 8 1 D
5 2310440150 Roller 1 9 D
6 2310440160 Roller 2 9 D
7 2310440170 Rubber Sheet 9 D
8 3504400190 Shaft 6 1 D
9 1210440210 Boss 2 D
10 9000410004 Magnet 8x8x5 1 C
11 1710440420 Actuator 1 D
12 3504420080 Side Plate 13 1 D
13 7704400960 Frame 1 D
14 3504400110 Bearing Plate 1 1 D
15 3504400060 Actuator 1 C
16 3504420090 Side Plate 14 1 D
17 2210441790 Thermostat Assy 1 C
18 3504400140 Fitting Plate 2 1 D
19 7704400100 Cover 1 1 D
20 7704400110 Cover 2 1 D
21 3504400130 Fitting Plate 1 1 D
22 9000290105 Thermistor ES2U1.3B6-20031 1 B
23 7104402290 Extension Spring | 20 D
24 7104403290 Separation Finger 20 B
25 7104400150 Holder 20 D
26 3504410070 Cover 5 1 D
27 7704410010 Guide Plate 1 D
28 3504400960 Adjustment Plate 1 D
29 7704400820 Flame 1 D
30 7704400450 Collar 2 D
31 9000790035 Qilless Bearing F8x11(15x2)x10,TYPE3 3 D
32 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 41 D
33 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 10 D
34 6915203104 Pan Head Screw,W/SW FW M4x16,Fe+ZC 2 D
35 6905206067 Flush Head Screw M2.6x8,Bs+Ni 1 D
36 6941421507 Set Screw,Cup Point M4 x4 Fe+BK 2 D




Item # Part Number Description Type Qty | SC
37 6807033310 Retaining Ring-E E7,Ni 7 D
38 9000820004 Thrust Washer ©4.1x8x1.0,BS 1 D
39 9000770001 Grip Ring ¢4,Fe+BK 1 D
40 6817114032 Parallel Pin ©2x14,SUS303 10 D
41 9000450342 Cable Clamp KCA-44 4 C
42 7704400991 Guide 1 D
43 6908203076 Bind.Head Screw M3x6,Fe+Zn 20 D
44 3104400740 Spring 1 D
45 9000450039 Cable Clamp KCA-34 4 C
46 9000290106 Thermistor ES2U1.3B6-20075 1 B
47 7704400830 Bracket 510 1 D




2 #8371

21. An—




Item # Part Number Description Type Qty | SC
1 7704400210 Cover 3 1 D
2 7704400230 Bracket 1 D
3 7704400920 Seal 1 D
4 7704400200 Cover 2 1 D
5 3504400520 Duct 1 1 D
6 7704400540 Duct 501 1 D
7 7704400240 Bracket 1 D
8 3504400340 Mount 2 D
9 7704400290 Louver 5 2 D
10 9000470071 Sirocco Fan FAL-14C4RH 2 C
11 9000310102 Door Switch FA3L-BJAB 1 C
12 9000450350 Edge Saddle EDS-3F 1 D
13 9000450120 Open/Close Bushing OCB-625 1 D
14 9000450460 Locking Wire Saddle LWS-0511Z 3 D
15 6914202100 Bind.Head Screw,W/OTW M4x8,Fe+Ni 28 D
16 7706400180 SW Terminal Lead B 1 D




Ql
o
S
Y
O
@
]
N
al
o
>



Item # Part Number Description Type Qty | SC
1 4104400600 Cover 1 1 D
2 3504400100 Hook 2 D
3 3505806020 Torsion Spring D 1 D
4 3505806030 Torsion Spring E 1 D
5 3504420040 Side Plate 5 1 D
6 3504420050 Side Plate 6 1 D
7 3504400080 Shaft 4 2 D
8 3505800040 Compression Spring F 2 D
9 7704401330 Fixing Plate 5 1 D
10 3504420110 Roller Assy 9 C
11 7704460070 Stripper Finger Assy 20 B
12 1410441150 Discharge Brush 3 C
13 3504400120 Actuator 2 1 D
14 3500400100 Spacer 2 D
15 3500800400 Stripper Finger Caution Label 1 D
16 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 2 D
17 6807033308 Retaining Ring-E E5, Ni 2 D
18 6803015234 Flat Washer 6,Fe+ZC 2 D
19 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 46 D
20 6947203322 CRS.Hex.Head Bolt, W/SW FW M4x8 Fe+ZC 2 D




29. O—)LR F—)L1HESL
Roll Spool 1 Assy

Ver.2.1 Aug 2002




Item # Part Number Description Type Qty | SC
1 Spool Holder See Dia #30 1 D
2 Reinforce.Spool Plate A See Dia #30 1 D
3 Spool Plate Assy See Dia #30 1 D
4 Spool Link Joint See Dia #30 1 D
5 Core Stop Lever See Dia #30 1 D
6 Spool Link Plate A See Dia #30 1 D
7 Spool Link Pin See Dia #30 2 D
8 Spool Link Shaft See Dia #30 1 D
9 Spool Lever See Dia #30 1 D
10 Knob See Dia #30 1 D
11 Spool Spring See Dia #30 1 D
12 Spool Pin L See Dia #30 1 D
13 Spool Pin R See Dia #30 1 D
14 Passive Roller See Dia #30 1 D
15 Spool Brake See Dia #30 1 D
16 Gear 454 See Dia #30 1 D
17 880 Size Label See Dia #30 1 D
18 Qilless Metal See Dia #30 1 D
19 Spool Guide Collar See Dia #30 2 D
20 Parallel Pin See Dia #30 1 D
21 Retaining Ring-E See Dia #30 2 D
22 Retaining Ring-E See Dia #30 1 D
23 Retaining Ring-E See Dia #30 1 D
24 Flat Washer See Dia #30 1 D
25 Bind.Head Screw See Dia #30 3 D
26 Pan Head Screw,W/SW See Dia #30 4 D
27 Pan Head Screw,W/SW See Dia #30 1 D
28 Bind.Head Screw See Dia #30 3 D
29 Paper Size Label F See Dia #30 1 D
30 Paper Size Label E See Dia #30 1 D
31 Paper Size Label B See Dia #30 1 D
32 Paper Size Label A See Dia #30 1 D
33 Qilless Metal See Dia #30 1 D
34 Thrust Washer See Dia #30 1 D




30. A—J)LR J—)L24A3L

Ver. 2.1 Aug 2002

Roll Spool 2 Assy




Item # Part Number Description Type Qty | SC
1 1710550032 Spool Holder 1 D
2 3501309010 Reinforce.Spool Plate A 1 D
3 1710550260 Spool Plate Assy 1 D
4 1410530060 Spool Link Joint 1 D
5 1210570070 Core Stop Lever 1 D
6 1710550180 Spool Link Plate A 1 D
7 1210570120 Spool Link Pin 2 D
8 1210570110 Spool Link Shaft 1 D
9 1710550190 Spool Lever 1 D
10 1710150141 Knob 1 D
11 7701309040 Spool Spring 1 D
12 7701309011 Spool Pin L 1 D
13 2210530060 Spool Pin R 1 D
14 2210530070 Passive Roller 1 D
15 2210530221 Spool Brake 1 D
16 7701309030 Gear 454 1 D
17 1710550131 Paper Size Label A 1 D
18 9000790015 Qilless Metal F8x12x8 TYPE4 1 D
19 2210530100 Spool Guide Collar 2 D
20 6817114053 Parallel Pin ©3%14,SUS303 1 D
21 6807033308 Retaining Ring-E E5,Ni 2 D
22 6807033306 Retaining Ring-E E3,Ni 1 D
23 6807033310 Retaining Ring-E E7 Ni 1 D
24 6803014231 Flat Washer 4, Fe+BK 1 D
25 6908205099 Bind.Head Screw M4 x6,Fe+ZB 3 D
26 6909203077 Pan Head Screw,W/SW M3x8,Fe+ZC 4 D
27 6909203076 Pan Head Screw,W/SW M3x6,Fe+ZC 1 D
28 6908205101 Bind.Head Screw M4x10,Fe+ZB 3 D
29 1710550300 Paper Size Label F 1 D
30 1710550290 Paper Size Label E 1 D
31 1710550141 Paper Size Label B 1 D
32 9000790003 Qilless Metal S8x12x8 TYPE1 1 D
33 9000820045 Thrust Washer 1 D




31. LEARFGHRAEIL 1

Upper Paper Feeder Assy 1

Ver.2.1 Aug 2002




Item # Part Number Description Type Qty | SC
1 7701300170 Gear Cover 384 1 D
2 3501300270 Cover 1 1 D
3 3501300140 Mount 1 2 D
4 2210200131 Stop Plate,Middle 2 D
5 3501320030 Hook 5 1 D
6 7701300290 Stay 403 1 D
7 2210200320 Side Cover Seal,Middle 2 D
8 3501300470 Cover Seal,Bottom 1 D
9 7701320050 Guide 1 D
10 7701300630 Extension Spring 2 D
11 3501320040 Hook 6 1 D
12 3501300250 Spacer 1 1 D
13 3501300230 Mount 9 1 D
14 3505803010 Extension Spring 2 1 D
15 3501300240 Actuator 2 1 D
16 2210140151 Sensor Mount,Upper 1 D
17 7700800200 Media Supply Spec 1 1 D
18 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 12 D
19 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 5 D

20 6908203103 Bind.Head Screw M4x14 Fe+ZC 4 D
21 -—--
22 5700800340 Label Paper 1 Tray 1 D




Ver. 2.9 Nov 2004 32. LEPHGHKAASL 2
Upper Paper Feeder Assy 2




Item # Part Number Description Type Qty | SC
1 3501300150 Mount 2 1 D
2 3506700020 Electromagnetic Clutch 2 BJ-3.5-E06 1 C
3 7701600160 Electromagnetic Clutch BJ-3.5-166 1 C
4 3505700290 Spur Gear,40T 1 D
5 3501300200 Stop Plate 2 2 D
6 2210140260 Roller Stop Plate 1 D
7 7701300560 Bracket 457 1 D
8 3501300190 Stop Plate 1 1 D
9 3505700020 Spur Gear,30T 1 D
10 3505700010 Spur Gear,34T 1 D
11 3501300400 Shaft 3 1 D
12 3501300430 Mount 12 1 D
13 3505809020 Leaf Spring 2 1 D
14 7701300200 Shaft 388 1 D
15 7701300280 Limiter, Torque OTLC6-4000C 1 D
16 7701300600 Bracket 496 1 D
17 2210140930 Spur Gear C,30T 1 D
18 3501300420 Collar 1 1 D
19 9000700001 Brake Roller 1 D

20 2210132160 Spur Gear,20T 1 D
21 3505720010 Spur Gear,30T 1 D
22 9000660107 Spur Gear,36T 1 D
23 2210140920 Spur Gear/Pulley,40T/P30 2 D
24 7701300150 Pulley 379 1 D
25 7101404180 Limiter, Torque 1 D
26 2210140841 Pin Plate 1 D
27 2210141010 Pulley,®30 1 D
28 2210140700 Cog Belt,501-3M 1 D
29 2210140730 Extension Spring 1 D
30 2210140860 Tension Arm 1 D
31 2210140622 Spur Gear D,30T 1 D
32 2210140930 Spur Gear C,30T 1 D
33 2210140910 Spur Gear,40T 1 D
34 6807033310 Retaining Ring-E E7 Ni 10 D
35 6807033311 Retaining Ring-E E8,Ni 5 D
36 6807033308 Retaining Ring-E E5,Ni 1 D




Item # Part Number Description Type Qty | SC
37 9000790047 Oilless Metal F10x14(18%x2)x8,TYPE4 3 D
38 9000750023 Snap Pin 1 D
39 9000800153 Woodruff Key 1 D
40 6809061424 Spring Pin ¢1.6x12,SK5,W 1 D
41 9000780050 Ball Bearing 6x12x4F, TYPE4 1 D
42 6951421501 Set Screw,W.Point M3x3,Fe+BK 1 D
43 6951421507 Set Screw,W.Point M4x4,Fe+BK 1 D
44 6914202099 Bind.Head Screw,W/OTW M4x6,Fe+Ni 12 D
45 7701300260 Collar 398 1 D
46 7701300250 Collar 397 1 D
47 6807033307 Retaining Ring-E E4,Ni 1 D
48 7701300450 Spring 438 1 D
49 9000780029 Ball Bearing 8x16x5NR, TYPE2 1 D




Ver. 2.1 Aug 2002 33. LERHAARAEIL 3
Upper Paper Feeder Assy 3

7 5 e
& \ 23 © //@éd %25~
/((;3 < ;,/7/\ < - 26
% \/// Sleo~ &

7
; 5 o
f?‘/\/ LN & 29 ?@/\25




Item # Part Number Description Type Qty | SC
1 4101300080 Paper Guide 1 1 D
2 4101300220 Paper Guide Plate 2 1 D
3 3501300340 Roller 1 1 D
4 3501300350 Roller 2 1 D
5 2210140200 Counter Roller Shaft 1 D
6 7701300180 Roller Shaft 2 1 D
7 2210141263 Paper Feeder Roller 1 D
8 4101300030 Bracket 1 1 D
9 4101300040 Bracket 2 1 D
10 3501300210 Mount 6 1 D
11 3501300220 Mount 7 1 D
12 7701300010 Bracket 328 1 D
13 3501300200 Stop Plate 2 2 D
14 2210140260 Roller Stop Plate 1 D
15 7701300440 Bracket 437 1 D
16 3501320050 Spool Guide R 1 D
17 2210140900 Encoder Disc 1 D
18 9000260048 Heater 1 D
19 2210140711 Plane Belt 1 D
20 2210140690 Two-Way Pulley 1 D
21 9000100071 Photointerrupter GP3A23 1 C
22 3501300490 PETP Sheet 2 2 D
23 9000780001 Ball Bearing 4x10x4, TYPE1 2 D
24 9000780034 Ball Bearing 6x15x5F TYPE4 2 D
25 9000790047 Qilless Metal F10x14(18x2)x8, TYPE4 4 D
26 6807033311 Retaining Ring-E E8,Ni 4 D
27 6807033306 Retaining Ring-E E3,Ni 1 D
28 6807033308 Retaining Ring-E E5,Ni 1 D
29 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 12 D
30 7700800010 Paper Select Label 1 D
31 7701300450 Spring 438 1 D




34, EERFGHRAEIL 4

Upper Paper Feeder Assy 4

Ver. 2.3 Feb 2003

N
/@/ /\— 29
)\%/ 24

20

21



Item # Part Number Description Type Qty | SC
1 7701300110 Cover 370 1 D
2 4101300190 Wire Harness Cover 1 D
3 7701300050 Stay 344 1 D
4 4101300230 Paper Guide 3 1 D
5 3501300370 Shaft 2 1 D
6 4101300070 Side Panel 2 2 D
7 4101300130 Bracket 10 2 D
8 4105809030 Leaf Spring 3 2 D
9 3501300170 Mount 4 3 D
10 4101300260 Mount 1 D
11 4101300050 Stopper 1 1 D
12 4101300060 Stopper 2 1 D
13 2210420600 Counter Roller Holder 6 D
14 2210420501 Roller 12 D
15 2210420590 Counter Roller Shaft 6 D
16 2210420510 Compression Spring(2509) 6 D
17 9000100167 Photointerrupter GP2A11 1 C
18 9000100667 Photointerrupter GP2A25 8 C
19 9000450326 Flexible Grommet KG-024,L=86 2 D

20 9000790051 Qilless Metal F8x12(16x2)x6,TYPE4 2 D
21 6807033310 Retaining Ring-E E7 Ni 2 D
22 3501100820 Cushion 2 D
23 9000730025 Bind.Head Screw M4 x4 Fe+ZC 2 D
24 6947203322 CRS.Hex.Head Bolt, W/SW FW M4x8 Fe+ZC 2 D
25 6908203080 Bind.Head Screw M3x14, Fe+ZC 1 D
26 6908203076 Bind.Head Screw M3x6,Fe+ZC 8 D
27 6908203099 Bind.Head Screw M4 x6,Fe+ZC 6 D
28 9000420037 Locking Card Spacer KGLS-4S 4 D
29 9000450301 Open/Close Bushing OCB-750 2 D
30 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 12 D
31 3506260150 DC Translation PCB P Assy 1 C




35. TEB#AHKAAIL 1

Lower Paper Feeder Assy 1

Ver. 2.2 Dec 2002

R

o

aa
./¢

EANIY

AN

o

O

W

X\

&

\

\ \




Item # Part Number Description Type Qty | SC
1 7701300170 Gear Cover 384 1 D
2 2210150130 Gear Cover L 1 D
3 2210150040 Lower Plate L 1 D
4 2210150050 Lower Plate R 1 D
5 2210150231 Stop Plate,Lower 2 D
6 3501320030 Hook 5 1 D
7 7701300630 Extension Spring 2 D
8 3501320040 Hook 6 1 D
9 7701300290 Stay 403 1 D
10 7701320050 Guide 1 D
11 3501300090 Stay 4 1 D
12 3501300440 Cover 3 1 D
13 3501300270 Cover 1 1 D
14 2210140151 Sensor Mount,Upper 1 D
15 2210150140 Sensor Holder,Lower 1 D
16 2210150151 Encoder Disc Cover,Lower 1 D
17 2210200320 Side Cover Seal,Middle 2 D
18 3501300470 Cover Seal,Bottom 1 D
19 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 38 D

20 3501300240 Actuator 2 1 D
21 3501300230 Mount 9 1 D
22 3505803010 Extension Spring 2 1 D
23 4100800180 Label Paper 3,4, Tray 1 D
24 7701303280 Mylar 462 1 D




Ver. 2.9 Nov 2004 36. TERFGHRAESL 2
Lower Paper Feeder Assy 2




Item # Part Number Description Type Qty | SC
1 2210150190 Joint Shaft Support Plate 1 D
2 1410210190 Spur Gear C 1,30T 2 D
3 7701300200 Shaft 388 2 D
4 7701300280 Limiter, Torque OTLC6-4000C 2 D
5 7701300240 Bracket 395 2 D
6 2210140930 Spur Gear C,30T 5 D
7 2210150330 Drive Shaft 1 D
8 7701300560 Bracket 457 1 D
9 2210140260 Roller Stop Plate 1 D
10 7701303260 Bracket 458 1 D
11 4204600440 Spur Gear,20T 2 D
12 9000800153 Woodruff Key 2 D
13 2210210110 Spur Gear,30T 4 D
14 2210140860 Tension Arm 2 D
15 2210140730 Extension Spring 2 D
16 2210140622 Spur Gear D,30T 3 D
17 7701303110 Gear 378 1 D
18 2210150450 Spur Gear,20T 1 D
19 6809061424 Spring Pin ¢1.6x12 SK5W 3 D
20 2210140920 Spur Gear/Pulley,40T/P30 2 D
21 2210150550 Spur Gear A 45T 1 D
22 2210150440 Spur Gear B,30T 1 D
23 2210150300 Transmission Shaft 2 1 D
24 2210150210 Drive Shaft Support Plate 1 D
25 7701300150 Pulley 379 1 D
26 7101404180 Limiter, Torque 2 D
27 2210140841 Pin Plate 1 D
28 2210141010 Pulley,®30 1 D
29 2210140700 Cog Belt,501-3M 1 D
30 2210140910 Spur Gear,40T 1 D
31 9000750023 Snap Pin 2 D
32 6807033311 Retaining Ring-E E8,Ni 2 D
33 2210141300 Spacer 2 D
34 7701300250 Collar 397 2 D
35 6914202101 Bind.Head Screw,W/OTW M4x10,Fe+Ni 2 D
36 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 16 D




Item # Part Number Description Type Qty | SC
37 9000780029 Ball Bearing 8x16x5NR, TYPE2 3 D
38 9000790047 Qilless Metal F10x14(18%x2)x8,TYPE4 4 D
39 7701300260 Collar 398 2 D
40 9000780041 Ball Bearing 6x13x5F, TYPE4 2 D
41 9000780050 Ball Bearing 6x12x4F, TYPE4 1 D
42 6807033307 Retaining Ring-E E4,Ni 2 D
43 6807033308 Retaining Ring-E E5,Ni 6 D
44 6807033310 Retaining Ring-E E7,Ni 16 D
45 7701300450 Spring 438 2 D
46 7701306100 Shaft 436 1 D
47 6947205100 C.R.HEX.HEAD BOLT,W/SW,FW M4x8,Fe+BK 1 D




37. TABIGHRAEIL 3

Lower Paper Feeder Assy 3

Ver. 2.1 Aug 2002

N

SR

\ ™

i w\?_
» // %I4

o S | leo)
— ) N
N = 2]

SN e b Y

~ To}

18

s

9
N4

/

26— ¥
A
@ S
~ 18 §
A @
R ( 19
20°€
s e
27

A



Item # Part Number Description Type Qty | SC
1 2210140200 Counter Roller Shaft 2 D
2 7701303130 Roller Shaft 1 1 D
3 2210141263 Paper Feeder Roller 2 D
4 7701306060 Roller Shaft 2 1 D
5 2210210110 Spur Gear,30T 2 D
6 2210140690 Two-Way Pulley 2 D
7 2210140900 Encoder Disc 2 D
8 2210140711 Plane Belt 2 D
9 2210150550 Spur Gear A 45T 1 D
10 2210150370 Knob Drive Shaft 1 D
11 2210150190 Joint Shaft Support Plate 1 D
12 3501313010 Knob 1 D
13 1410150600 Label, Knob 1 D
14 7701300440 Bracker 437 1 D
15 2210140260 Roller Stop Plate 1 D
16 7701303190 Bracket 441 1 D
17 9000780034 Ball Bearing 6x15x5F TYPE4 4 D
18 9000780001 Ball Bearing 4x10x4, TYPE1 4 D
19 9000790047 Qilless Metal F10x14(18x2)x8, TYPE4 5 D

20 9000790022 Qilless Metal F8x11(15x2)x6,TYPE3 1 D
21 9000800153 Woodruff Key 2 D
22 6908203099 Bind.Head Screw M4x6,Fe+ZC 2 D
23 6951421507 Set Screw,W.Point M4 x4 Fe+BK 2 D
24 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 8 D
25 6801015105 Hex.Nut M4 ,Class1,Fe+ZC 1 D
26 6807033306 Retaining Ring-E E3,Ni 2 D
27 6807033310 Retaining Ring-E E7 Ni 9 D
28 6807033311 Retaining Ring-E E8,Ni 2 D
29 6914202101 Bind.Head Screw,W/OTW M4x10,Fe+Ni 1 D
30 7701300450 Spring 438 2 D




Ver. 2.3 Feb 2003 38. THEPGARAEIL 4
Lower Paper Feeder Assy 4




Item # Part Number Description Type Qty | SC
1 2210150122 Cover,Rear 1 D
2 7701303020 Stay 346 1 D
3 3501323060 Lower Paper Guide,Rear 1 D
4 3501323050 Lower Paper Guide,Middle 1 D
5 3501303080 Cover,Lower 1 D
6 2210150062 Lower Guide,Front 1 D
7 7701323010 Stay 347 1 D
8 2210150500 Guide Plate Bracket L 1 D
9 2210150510 Guide Plate Bracket R 1 D
10 4101300290 Lower Wire Harness Cover 1 D
11 3501320050 Spool Guide R 2 D
12 3501303010 Connector Bracket,Lower 1 D
13 3501323030 Stopper Bracket 1 D
14 9000100071 Photointerrupter GP3A23 2 C
15 9000100667 Photointerrupter GP2A25 16 C
16 7700800030 Paper Select Label 1 D
17 7700800040 Paper Select Label 1 D
18 9000450326 Flexible Grommet KG-024,L=86 1 D
19 9000450043 Open/Close Bushing OCB-500 2 D

20 9000450120 Open/Close Bushing OCB-625 2 D
21 9000450301 Open/Close Bushing OCB-750 1 D
22 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 23 D
23 6914202101 Bind.Head Screw,W/OTW M4x10,Fe+Ni 4 D
24 9000420087 Locking Card Spacer KGLS-6RF 8 D
24 9000420126 Locking Card Spacer KGLS-6RT 8 D
25 6908203076 Bind.Head Screw M3x6,Fe+ZC 16 D
26 7700800230 Media Supply Spec 4 1 D
27 3501300490 PETP Sheet 2 2 D
28 7700800220 Media Supply Spec 3 1 D
29 3506260150 DC Translation PCB P Assy 2 C




Ver. 2.7 Nov 2003 39. hERAARAASL 1
Middle Paper Feeder Assy 1

207



Item # Part Number Description Type Qty | SC
1 2210200050 Sensor Cover 1 D
2 7701306030 Stay 345 1 D
3 7701300170 Gear Cover 384 1 D
4 3501300270 Cover 1 1 D
5 2210140151 Sensor Mount,Upper 1 D
6 2210200061 Middle Paper Feed Bracket 2 D
7 2210200131 Stop Plate,Middle 2 D
8 7701300630 Extension Spring 2 D
9 3501320030 Hook 5 1 D
10 7701300290 Stay 403 1 D
11 3501320040 Hook 6 1 D
12 7701320050 Guide 1 D
13 6908203103 Bind.Head Screw M4x14 Fe+ZC 4 D
14 3501300250 Spacer 1 1 D
15 3501300230 Mount 9 1 D
16 3501300240 Actuator 2 1 D
17 3505803010 Extension Spring 2 1 D
18 6908202099 Bind.Head Screw M4 x6,Fe+Ni 4 D
19 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 5 D

20 2210200320 Side Cover Seal,Middle 2 D
21 3501300470 Cover Seal,Bottom 1 D
22 7700800210 Media Supply Spec 2 1 D
23 5700800350 Label Paper 2 Tray 1 D
24 3506260150 DC Translation PCB P Assy 1 C
25 9000420087 Locking Card Spacer KGLS-6RF 4 D
25 9000420126 Locking Card Spacer KGLS-6RT 4 D




Ver. 2.2 Dec 2002 40. HhEpFEHREAESL 2
Middle Paper Feeder Assy 2




Item # Part Number Description Type Qty | SC
1 1410210190 Spur Gear C 1,30T 1 D
2 2210140260 Roller Stop Plate 1 D
3 7701300560 Bracket 457 1 D
4 7701300200 Shaft 388 1 D
5 7701300280 Limiter, Torque OTLC6-4000C 1 D
6 7701300600 Bracket 496 1 D
7 2210140930 Spur Gear C,30T 1 D
8 2210140920 Spur Gear/Pulley,40T/P30 2 D
9 7701300150 Pulley 379 1 D
10 7101404180 Limiter, Torque 1 D
11 2210140841 Pin Plate 1 D
12 2210141010 Pulley,®30 1 D
13 2210140700 Cog Belt,501-3M 1 D
14 2210140730 Extension Spring 1 D
15 2210141300 Spacer 1 D
16 2210140860 Tension Arm 1 D
17 2210140622 Spur Gear D,30T 1 D
18 7701300250 Collar 397 1 D
19 2210140930 Spur Gear C,30T 1 D
20 2210140910 Spur Gear,40T 1 D
21 9000800153 Woodruff Key 1 D
22 6809061424 Spring Pin ¢1.6x12 SK5W 1 D
23 9000790047 Qilless Metal F10x14(18x2)x8, TYPE4 2 D
24 9000780050 Ball Bearing 6x12x4F TYPE4 1 D
25 6807033310 Retaining Ring-E E7 Ni 6 D
26 6807033311 Retaining Ring-E E8,Ni 3 D
27 6807033308 Retaining Ring-E E5,Ni 1 D
28 9000750023 Snap Pin 1 D
29 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 12 D
30 6807033307 Retaining Ring-E E4 Ni 1 D
31 7701300450 Spring 438 1 D
32 7701300260 Collar 398 1 D
33 7701306100 Shaft 436 1 D
34 6947205100 C.R.HEX.HEAD BOLT ,W/SW,FW M4 x8 Fe+BK 1 D




Ver. 2.1 Aug 2002 M. hEpFeHKAELL 3
Middle Paper Feeder Assy 3




Item # Part Number Description Type Qty | SC
1 2210140711 Plane Belt 1 D
2 9000260048 Heater 1 D
3 2210140900 Encoder Disc 1 D
4 2210140690 Two-Way Pulley 1 D
5 9000100071 Photointerrupter GP3A23 1 C
6 7701300440 Bracket 437 1 D
7 2210140260 Roller Stop Plate 1 D
8 3501320050 Spool Guide R 1 D
9 3501306060 Mount 2 1 D
10 9000450326 Flexible Grommet KG-024,L=86 1 D
11 9000790047 Qilless Metal F10x14(18x2)x8, TYPE4 2 D
12 9000780001 Ball Bearing 4x10x4, TYPE1 2 D
13 9000780034 Ball Bearing 6x15x5F TYPE4 2 D
14 6807033306 Retaining Ring-E E3,Ni 1 D
15 6807033311 Retaining Ring-E E8,Ni 2 D
16 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 12 D
17 6807033308 Retaining Ring-E E5, Ni 1 D
18 6914202101 Bind.Head Screw,W/OTW M4x10,Fe+Ni 2 D
19 7700800020 Paper Select Label 1 D
20 7701300450 Spring 438 1 D




42. HERFRARAEIL 4

Middle Paper Feeder Assy 4

Ver. 2.1 Aug 2002




Item # Part Number Description Type Qty | SC
1 2210200191 Middle Paper Guide 2 1 D
2 2210200013 Middle Paper Guide 1 1 D
3 3501306030 Paper Guide Plate 3 1 D
4 2210200091 Paper Feeder Bracket L 1 D
5 2210200101 Paper Feeder Bracket R 1 D
6 3501306020 Stay 2 1 D
7 2210130373 Roller L 2 D
8 2210130383 Roller S 10 D
9 3501306070 Roller Shaft 1 1 D
10 2210420600 Counter Roller Holder 7 D
11 2210420540 Compression Spring(1509) 7 D
12 2210420590 Counter Roller Shaft 7 D
13 2210420501 Roller 14 D
14 3501306050 Mount 1 2 D
15 2210200280 Mid. Counter Roller Mount 1 D
16 9000100667 Photointerrupter GP2A25 8 C
17 2210140200 Counter Roller Shaft 1 D
18 2210141263 Paper Feeder Roller 1 D
19 7701306060 Roller Shaft 2 1 D
20 2210140910 Spur Gear,40T 1 D
21 9000790047 Qilless Metal F10x14(18x2)x8, TYPE4 2 D
22 6807033311 Retaining Ring-E E8,Ni 2 D
23 9000800153 Woodruff Key 1 D
24 6908203099 Bind.Head Screw M4x6,Fe+ZC 1 D
25 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 12 D
26 6914202101 Bind.Head Screw,W/OTW M4x10,Fe+Ni 4 D
27 6902203099 Pan Head Screw M4 x6,Fe+ZC 10 D
28 7701306120 Bracket 246 2 D
29 7701306130 Spring 212 2 D
30 6941202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 4 D




Ver. 2.1 Aug 2002 43. Ay —HAL
Cutter Assy




Item # Part Number Description Type Qty | SC
1 7704020010 Bracket 566 1 D
2 2210400252 P-Exit Guide Bracket L 1 D
3 2210400262 P-Exit Guide Bracket R 1 D
4 3504000110 Paper Exit Guide,Lower 1 D
5 3504000091 Paper Guide Plate,Lower 1 D
6 3504000141 Paper Exit Guide Plate 2 1 D
7 3504000131 Paper Exit Guide Plate 1 1 D
8 3504000120 Stay 1 1 D
9 3504000010 Paper Guide Plate 1 1 D
10 7704090011 Cutter Unit Assy - see Dia #1 1 D
11 3804000020 Pin 1 1 D
12 3804000010 Joint A 1 D
13 3504000030 Stud 1 2 D
14 3504000040 Stud 2 1 D
15 3504000151 Side Panel 2 1 D
16 3504000161 Stop Plate 1 1 D
17 3804000110 Pin 4 2 D
18 9000780055 Ball Bearing 4x7x2.5 TYPE1 2 D
19 9000790013 Qilless Metal F6x10(14x2)x6, TYPE2 2 D
20 3504000280 Bearing 2 D
21 3504000310 Supporting Shaft 1 1 D
22 3504000340 Spring 1 D
23 3504000360 Stop Plate 1 D
24 3504000370 HP Label 1 D
25 3504020020 Side Plate 1 Assy 1 D
26 3504020030 Link Plate 1 Assy 1 D
27 3504020040 Link Plate 3 Assy 1 D
28 3504020050 Link Plate 4 Assy 1 D
29 3504020070 Stay Assy 1 D
30 3504000440 Cutter Base Plate H 1 D
31 3504000200 Stopper 1 D
32 3504000220 Link Plate 2 1 D
33 3504000300 Solenoid Mount Plate 1 D
34 9000390018 Solenoid G1253-K7 1 C
35 9000450369 Mini Clamp UAMS-05S-2 1 D
36 3504020060 Cutter Knob 1 D




Item # Part Number Description Type Qty | SC
37 6803015234 Flat Washer 6,Fe+ZC 3 D
38 6807033306 Retaining Ring-E E3,Ni 2 D
39 6807033308 Retaining Ring-E E5, Ni 4 D
40 6807033305 Retaining Ring-E E2.5,Ni 2 D
41 6804015254 Spring Washer 6,Fe+ZC 2 D
42 6809061451 Spring Pin @3%x12, SK5 W 1 D
43 6908202099 Bind.Head Screw M4 x6,Fe+Ni 9 D
44 6914202100 Bind.Head Screw,W/OTW M4 x8 Fe+Ni 12 D
45 6946203355 CRS.Hex.Head Bolt, W/SW M6x10,Fe+ZC 4 D
46 6908203076 Bind.Head Screw M3x6,Fe+ZC 4 D
47 6951421507 Set Screw,W.Point M4 x4 Fe+BK 4 D
48 6951421516 Set Screw,W.Point M5x6,Fe+BK 2 D
49 6908202099 Bind.Head Screw M4 x6,Fe+Ni 2 D
50 7704000020 Paper Exit Guide,Upper 1 D




44. LED ~y F#B3L

Ver. 2.4 May 2003

LED Head Assy

.

A4
o/
S

)




Item # Part Number Description Type Qty | SC
1 7706980010 LED Head Assy 1 D
2 7705100020 Screw Shaft 1 D
3 7705100091 Slider 1 D
4 7706900180 Collar 203 1 D
5 7706900190 Collar 204 1 D
6 7706900200 Holder A 1 D
7 7706900210 Holder B 1 D
8 7706900220 Bracket 221 2 D
9 7706900230 Slider B 1 D
10 7706900260 Bracket 222 1 D
11 7706900270 Guide 1 D
12 7706920010 Pad Assy 2 1 A
13 7106700010 DC Motor LA20-282BD 1 C
14 6802015210 Flat,Washer 03.5 1 D
15 6908203149 Bind.Head Screw M2x3,Fe+ZC 2 D
16 7105103170 Gear(20T) 1 D
17 7105102090 Spring 2 D
18 6915203076 Pan Head Screw,W/SW FW M3x6, Fe+ZC 3 D
19 6914202099 Bind.Head Screw,W/OTW M4x6,Fe+Ni 6 D
20 6813032309 Retaining Ring-C,S C6,BK 2 D
21 9000420017 Collar 2 D
22 7706900370 Contact Plate 1 D
23 7706900320 Bracket 244 1 D
24 9000420060 Bushing 2 D
25 6909203105 Pan Head Screw,W/SW M4x20,Fe+ZC 2 D
26 6802014211 Flat,Washer 04 2 D
27 7706900340 Bracket 246 1 D
28 7706900350 Insuiator 2 D
29 7706900360 Electrode 2 D
30 7706900330 Bracket 245 1 D
31 7706900430 Insulation Mylar 2 D
32 6947205323 CRS.Hex.Head Bolt, W/SW FW M4x10,Fe+Bk 2 D




-
AL

YEERHE
Panel Assy

=)
=3

*nu

45.

Ver. 2.1 Aug 2002




Item # Part Number Description Type Qty | SC
1 7700410510 Operator Cover 1 D
2 7706500150 Operation Panel 1 D
3 7706500021 Operation Frame 1 D
4 4006500050 Key Top 2 1 D
5 4006500040 Key Top 1 10 D
6 6908202076 Bind.Head Screw M3x6,Fe+Ni 9 D
7 6914202099 Bind.Head Screw,W/OTW M4 x6,Fe+Ni 4 D
8 9000310153 Power Supply Switch AJ8R2004ZZC01 1 C




Ver. 2.2 Dec 2002 46. T JLF LAY
Multi Tray Unit

42—, % 38 40
14545 2

e




Item # Part Number Description Type Qty | SC
1 7701500210 Guide L 1 D
2 7701500200 Bracket 229 1 D
3 7705700270 24T Gear 1 D
4 7705700260 24T Gear 1 D
5 7701520010 Bracket 229 1 D
6 7705803160 Spring(209) 1 D
7 7701500140 Pin 212 1 D
8 7701500130 Pin 211 1 D
9 7701510020 Bracket 236 1 D
10 9000650009 Roller Catch Plunger FD2-0157-000 2 D
11 7701510010 Manual Feed Table(KIP) 1 D
12 3501300470 Cover Seal,Bottom 1 D
13 7701500380 Felt 4 D
14 7701500220 Guide R 1 D
15 7101404170 Solenoid (G-1053-K12 1 D
16 7701520030 Bracket 231 1 D
17 7701500180 Pin 216 1 D
18 9000100667 Photointerrupter GP2A25 (GP2A28) 7 C
19 7701500390 Bracket 239 1 D
20 7701500290 Shuft 1 D
21 7701500360 Bracket 237 1 D
22 7101403240 Collar 1 D
23 7101402960 Spring,Compression 1 D
24 7101404180 Limiter, Torque OPL 0.4R-25 1 D
25 7101007230 Roller,Paper Reverse 2 1 D
26 7701500300 Cover 2 D
27 7701500270 Rack 2 D
28 7701500310 Bracket 232 1 D
29 7101004240 Ring,Retaining 1 D
30 7701500340 Bracket 235 1 D
31 7701500320 Bracket 233 1 D
32 7101403130 Gear,16T 1 D
33 7701520020 Bracket 230 1 D
34 7701500330 Bracket 234 1 D
35 7701500400 Cover 2 1 D
36 7701500240 Collar 206 2 D




Item # Part Number Description Type Qty | SC
37 7701500230 Collar 205 4 D
38 9000790069 Bushing 3 D
39 6817114031 Parallel Pin ©2X12,SUS303 2 D
40 6809061450 Pin,Spring ©3x10 1 D
41 7705803170 Spring(210) 1 D
42 6807033308 Retaining Ring-E E5,Ni 4 D
43 7701500250 Collar 207 2 D
44 6947203076 CRS.Hex.Head Bolt, W/SW FW M3x6,Fe+Bk 5 D
45 6905203077 Flush Head Screw M3x8,Fe+ZC 2 D
46 6914202100 Bind.Head Screw,W/OTW M4x8,Fe+Ni 23 D
47 6908202076 Bind.Head Screw M3x6,Fe+Ni 4 D
48 6908203076 Bind.Head Screw M3x6,Fe+ZC 7 D
49 6905202079 Flush Head Screw M3x12,Fe+Ni 4 D
50 7706260070 Paper Size PCB Assy PW7790 1 C




Ver.2.7 Nov 2003 47. SVEEHRST
Cover Assy




Item # Part Number Description Type Qty | SC
1 3504410020 Cover 3 1 D
2 7700420050 Base 2 1 D
3 7704103201 Cover 310 1 D
4 3500400010 Upper Panel 2 D
5 7700410140 Cover 308 1 D
6 7700410330 Cover 311 1 D
7 7700410380 Side Cover L 1 D
8 7700420010 Cover 1 1 D
9 7700410570 Cover 428 1 D
10 7700410580 Cover 429 1 D
11 7700410270 Cover 7 1 D
12 6601301300 Handle 1 D
13 7700410260 Cover 2 1 D
14 7700410280 Cover 305 1 D
15 7700410360 Cover 324 1 D
16 7700410050 Cover 307 1 D
17 3501300240 Actuator 2 1 D
18 3505803010 Extension Spring 2 1 D
19 7701800160 Bracket 304 1 D

20 7701101370 Bracket 301 1 D
21 7701101660 Bracket 344 1 D
22 9000650010 Double Roller Catch FD2-6491-000 2 C
23 7700410310 Cover 309 1 D
24 3504410030 Cover 4 1 D
25 7700420060 Base 3 1 D
26 7700460060 Side Cover R1 Assy 1 D
27 7700410410 Side Cover R3 1 D
28 7706560010 Paper Selection Panel Assy 1 D
29 7700460110 Cover 312 Assy 1 D
30 3501010010 Cover 2 1 D
31 6601301300 Handle 1 D
32 7700400091 Actuater 1 1 D
33 2210010130 Magnet Catch Plate 1 D
34 7700400070 Bracket R1 2 D
35 7700400080 Bracket R2 1 D
36 7700401040 Spacer 6 D




Item # Part Number Description Type Qty | SC
37 7700410220 Side Cover R1 1 D
38 7706160030 Fuse Block Assy 1 C
39 9000340068 Fuse 1 C
40 7701102650 Bracket 463 1 D
41 6908203027 Bind.Head Screw M2x4,Fe+ZC 1 D
42 7704400910 Knob 1 D
43 7704400940 Cover 8 1 D
44 7701300190 Cover 2 1 D
45 7700410480 Handle 405 1 D
46 7706570030 Deck Indicator Assy 3 D
47 7706260020 Indication PCB A Assy 1 C
48 9000310102 Door Switch FA3L-BJAB 1 C
49 7706760010 Cross Flow Fan Assy FCB34AD24 4 C
50 7700420020 Cover 2-D 1 D
51 9000650009 Roller Catch Plunger FD2-0157-000 2 D
52 7706400140 Fan lead 1 D
53 6908203075 Bind.Head Screw M3x5,Fe+ZC 20 D
54 6908203077 Bind.Head Screw M3x8,Fe+ZC 2 D
55 7700400580 Packing 382 1 D




48. ERELERX
PCBS Location

Ver. 2.2 Dec 2002




Item # Part Number Description Type Qty | SC
1 7706260170 Temp. Detect PCB Assy PW7740 1 C
2 7706260040 DC Drive PCB Assy PW7755 1 C
3 3506260140 DC Translation PCB Assy PW3590 01 1 C
4 9000500224 DC Power Supply LEA150F-5 1 C
5 9000500226 Surface Potential Sensor ES2A-6102(600mm) 1 C
6 7706260110 Transmission Driver PCB Assy PWT7757 1 C
7 7706660030 H.V. Power Supply Assy HV AHKG-067 1 C
8 7706260090 Transmission PCB Assy PW7750 1 C
9 7706260100 Receiver PCB Assy PW7751 1 C
10 9000500225 DC Power Supply ZWS240PAF-24/J 1 C
11 7706260124 Memory PCB Assy PW7721 1 C
12 7706270017 DC Controller PCB A Assy PW7720 1 C
13 7706260080 DCP Indication PCB Assy PWT7772 1 C
14 3506260160 Signal Terminal PCB Assy PW3599 1 C
15 5506260130 Humidity Sensor PCB Assy 1 C
16 3506260040 Paper Choice PCB U Assy PW3575 4 C
17 3506260150 DC Translation PCB P Assy (PW3597) 4 C
18 7706260030 Indication PCB B Assy 1 C
19 7706600100 Motor Controller PCB TP0362 2 C
20 4106260060 AC Circuit Board B Assy PW4210 1 C
21 7706260180 Phase Conrtol PCB Assy PW6125 1 C
22 7706270032 Motor Control PCB A Assy PW7756 1 C
23 7706660020 H.V. Power Supply Assy HV FHKG-046 1 C
24 7706600010 Bias Power Supply Assy KHKG-062 1 C
25 7706600050 Motor Controller PCB TP1142 1 C
26 2214620290 Sensor PCB Assy PW2285 1 C
27 7706600090 H.V. Power Supply Assy HV BHKG-070 1 C
28 7706600020 H.V. Power Supply Assy HV KHKG-063 1 C
29 7706600030 H.V. Power Supply Assy HV KHKG-065 1 C
30 6606260180 PC Controller PCB A Assy PW6624 1 C
31 4206260110 Filter PCB Assy PW4211 1 C
32 7706260230 Filter PCB C Assy PW2215 2 C
33 9000500223 DC Power Supply ZWS10-24/J 1 C
34 9000500219 DC Power Supply ZWS150PAF-36/J 2 C
35 7706260220 LED Driver PCB Assy PW7758 1 C
36 5406260060 Transmit PCB Assy F PW5491 1 C




Item #

Part Number

Description

Type

Qty

37

5406260020

Receive PCB Assy

PW5490




Ver. 2.3 Feb 2003 49. RGI/MILT (NEW)
Developer Assy1 (NEW)




Item # Part Number Description Type Qty | SC
1 Deve Base 1 D
2 Side Plate A 1 D
3 Side Plate B 1 D
4 7704600350 Cover 1 D
5 7704600110 Stay 1 1 D
6 7704620040 Blade - Bracket 581 Order with #7 1 C
7 7704603300 Holder Spring 1 D
8 7704620050 Bracket 582 1 C
9 7704603330 Spacer 1 D
10 7704600120 Stay 2 1 D
11 7704603060 Brade Arm A 1 D
12 7704603140 Collar 1 D
13 7704603050 Bracket 574 1 D
14 7704603150 Bias Stud 1 D
15 7706400800 Bias Terminal Lead 1 D
16 7704603070 Bracket 575 1 D
17 7704602752 Dev,Pressure Spring 2 D
18 7704602940 Bracket (120) 2 D
19 7706400290 Toner Sensor Lead 1 D
20 9000450107 Nylon Clamp (3/16) 7 D
21 7704602530 Guide 1 C
22 7704602970 Holder 1 D
23 9000500057 Toner Sensor 1 C
24 7704602061 Seal 114 1 C
25 7704602071 Seal 115 1 C
26 7704602920 Seal 131 4 C
27 7704602930 Seal 132 2 C
28 7704603260 Side Seal 491 2 C
29 7704603040 Seal 552 2 C
30 7704603130 Bracket 580 1 D
31 9000450002 Open/Close Bushing 1 D
32 7704603480 Sheel 553 1 C
33 7704603570 Sheel 558 1 C
34 7704603500 Sheel 555 1 C
35 7704603560 Sheel 557 2 C
36 7704603020 Sheal 550 2 C




Item # Part Number Description Type Qty | SC
37 7704603030 Sheal 551 2 C
38 7704603490 Sheel 554 1 C
39 7704603580 Sheel 559 1 C
40 6914202099 Bind.Head Screw,W/OTW M4x6,Fe+Ni 37 D
41 6908203099 Bind.Head Screw M4x6,Fe+ZC 7 D
42 6908203077 Bind.Head Screw M3x8,Fe+ZC 1 D
43 6804015251 Spring Washer 4,Fe+ZC 1 D
44 6908203102 Bind.Head Screw M4x12,Fe+Zc 1 D
45 6908203100 Bind.Head Screw M4x8,Fe+ZC 15 D
46 6914202100 Bind.Head Screw,W/OTW M4x8,Fe+Ni 2 D
47 6908206076 Bind.Head Screw M3x6,Bs+Ni 2 D
48 7705803230 Spring 507 1 D
49 7704603590 Sheal 560 2 C
50 6908203076 Bind.Head Screw M3x6,Fe+Zc 2 D




Ver. 2.3 Feb 2003 50. IRRERHEIL2 (NEW)
Developer Assy2 (NEW)




Item # Part Number Description Type Qty | SC
1 See #3 1 B
2 7704601540 Roller Brade 1 C
3 7708060040 Dev Rebuild Kit 1 B
4 7704603390 Mixing Shaft 1 D
5 7704602352 Seal 117 1 C
6 7704602390 Agitater 4 1 D
7 7704603380 Agitater 2 D
8 7704603370 Agitater 2 D
9 7704603210 22T Gear 1 D
10 7704600060 Counter Roller 2 D
11 7704603340 56T Gear 1 D
12 7704603080 Bracket 576 1 D
13 7704603200 Collar 1 D
14 7704602870 Double Gear 39-23 1 D
15 7704603470 Double Gear 32-22 1 D
16 7704601470 Spacer 1 D
17 7704602880 Double Gear 39-23 1 D
18 7704600280 22T Gear 1 D
19 7704600270 22T Gear 1 D
20 7704603240 Collar 1 D
21 7704620030 Bracket 577 1 D
22 7704603500 Sheel 555 1 D
23 7704603170 Stud 1 D
24 7704603420 Double Gear 34-18 1 D
25 7704603190 Collar 2 D
26 7704603110 Bracket 578 1 D
27 7704603400 29T Gear 1 D
28 7704603100 Brade Arm B 1 D
29 7704603140 Collar 1 D
30 7704603410 30T Gear 1 D
31 7705803220 Spring 107 1 D
32 7704603120 Bracket 579 1 D
33 9000780027 Ball Bearing 6901LLUNR/2A 2 D
34 9000780028 Ball Bearing 6900LLUNR/2A 4 D
35 9000780048 Ball Bearing F-WBC8-14Z2Z1/5K 2 D
36 9000780127 Ball Bearing F-W678AZZ1/1K 1 D




Item # Part Number Description Type Qty | SC
37 9000780011 Ball Bearing WG688AT2ZZ/5K 1 D
38 9000820041 Thrust Washer ©12.1%x20%1 1 D
39 9000820015 Thrust Washer ©10.1x16x0.2 6 D
40 9000820019 Thrust Washer ©12.1x20x0.2 2 D
41 9000770025 Retaining Ring-C,S C10,BK 1 D
42 6807033308 Retaining Ring-E E5,Ni 4 D
43 6807033310 Retaining Ring-E E7,Ni 3 D
44 6807033311 Retaining Ring-E E8,Ni 3 D
45 6807033312 Retaining Ring-E E9,Ni 1 D
46 9000750031 Parallel Pin ©3x14,5US201 1 D
47 9000750032 Parallel Pin ©3x16,SUS201 2 D
48 6914202099 Bind.Head Screw,W/OTW M4x6,Fe+Ni 6 D
49 6908203102 Bind.Head Screw M4x12,Fe+ZC 1 D
50 6946203127 CRS.Hex.Head Bolt, W/SW M5x12,Fe+ZC 2 D
51 6947203100 CRS.Hex.Head Bolt, W/SW FW M4x8,Fe+ZC 1 D
52 9000730025 Bind.Head Screw M4x4,Fe+ZC 17 D
53 6908203100 Bind.Head Screw M4x8,Fe+ZC 1 D
54 7704602840 Sheel 130 2 D
55 9000750034 Parallel Pin ©4x35,5US201 1 D
56 3004600281 Bearing 2 D
57 9000820024 Thrust Washer ©10.1x16x0.5 1 D




	KIP 8000 Parts Manual Ver 2.9
	Assemblies
	FRAME 
	Frame 1 RS
	Frame 2 LS
	Frame 3 Rear - Center
	Frame 4 Lower - Center
	Cut Sheet Pickup
	Frame 6 Reg. Rollers
	Frame 7 - Sides

	MOTOR -DRIVE
	Process Drive
	Fuser Motor
	Deck Drive
	Deck Clutches - Gears - Cutter Motor

	INTERNAL - IMAGING PROCESS
	Process Frame 
	Drum
	Main Charge
	Pre Trans Lamps
	T-S Charge
	Dev  - Rev 2 - Frame
	Dev  - Rev 2 - Gears Rollers
	Toner Auger
	LED

	INNER TRANSPORT
	Inner Transport - Guides
	Inner Transport - Frame Rollers
	Inner Transport - Frame
	Cutter

	FUSER
	Fuser - RS
	Fuser - LS
	Fuser - Frame Exit 
	Fuser - Duct
	Fuser - Exit Door

	ROLL DECKS
	Roll Spool
	Upper Deck - Frame
	Upper Deck - LS
	Upper Deck - RS Rollers
	Upper Deck - Bypass
	Lower Deck - Frame
	Lower Deck - LS
	Lower Deck - RS
	Lower Deck - Guides
	Middle Deck - Frame
	Middle Deck - LS
	Middle Deck - RS 
	Middle Deck - Rollers

	Operation Panel
	Cut Sheet Bypass Deck
	Panels - Covers
	PCBs
	OLD VERSION DEV 
	Dev - Rev 1 LS  SEE REV 2
	Dev - Rev 1 RS  SEE REV 2


